YANMAR PARTS CATALOG

0CT10-M24500EN

Last update Aug., 2015




PREFACE

1. This Parts Catalog carries all parts incorporated in YANMAR Model
F265DP—P tractor manufactured since August 1991.

2 .- Bach illustration corresponds to the parts list on the following page.

3. When ordering parts, clearly write down the engine model and serial number, as well
as the name and number of each part in your order sheet. This will help insure
reliable delivery of the parts you have ordered.



COLOURING

Some parts are painted in colors according to the models, specifications, and their destinations.
I n this parts catalog, colouring is classified into eleven variations and shown in abbreviated

codes as below.

Colour code Colour
K Metallic calm green
M Silver
P Green
Q C ream
R Red
S HAKO red
W F rosted black
X B lack
Y Yellow
Z Celva black
U P lating

The colour of a part is denoted by the colour code suffixed to an ordinary part number :

E xample : Fender (L) 194195-62110-R

|
Red

When ordering painted parts, please designate part colours in your order sheet by suffixing
one of these color codes to the part number you want to order.



Fig. No.

Fig. Name

ENGINE(3TNB84-RN)

1.

H W

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

CYLINDER BLOCK

. GEAR HOUSING

. MOUNTING FLANGE & OIL SUMP
. BONNET

. CYLINDER HEAD

. SUCTION MANIFOLD & AIR CLEANER
. EXHAUST MANIFOLD & MUFFLER
. CAMSHAFT & DRIVING GEAR

. CRANKSHAFT & PISTON

HYDRAULIC PUMP

LUB. OIL SYSTEM
COOLING WATER PUMP
RADIATOR

FUEL INJECTION PUMP
GOVERNOR

FUEL INJECTION VALVE
FUEL LINE

ENGINE STOP DEVICE
STARTING MOTOR
GENERATOR

GASKET SET(OPTIONAL)

CHASSIS(F265DP-P)

22.

AXLE LEVER

Contents

Fig. No.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.

47.

Fig. Name
FOOT AXLE
DECOMPRESSION CABLE
FUEL TANK
FUEL TANK BRACKET
FUEL PIPE
BELT COVER
FRONT AXLE BRACKET
CENTER PIN SUPPORT
THIRD ARM
TIE-ROD
BELL CRANK
RING GEAR
DIFFERENTIAL GEAR & CARRIER
PROPELLER SHAFT
FRONT SHAFT (1)
FRONT AXLE CASE
FRONT GEAR CASE
FRONT SHAFT (2)
FRONT SPINDLE
FRONT SHAFT COVER
FRONT WHEEL TIRE
STEERING GEAR
DRAG-ROD
POWER STEERING VALVE

POWER STEERING PIPING

0CT10-M24500



Fig. No.
48.
49.
50.
51.
52.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.

72.

Fig. Name
POWER STEERING TANK
CLUTCH HOUSING
SINGLE CLUTCH
CLUTCH SHAFT
CLITCH RELEASE
CLUTCH PEDAL
OIL STRAINER
MAIN SHAFT
COUNTER SHAFT
DRIVEN SHAFT
RANGE SHIFT SHAFT
REVERSE SHAFT
P.T.O. DRIVE SHAFT
P.T.O. SHAFT
MAIN SHIFT
MECHANICAL CONTROL
RANGE SHIFT
RANGE SHIFT CONTROL
P.T.O. SHIFT
P.T.O. FORK
FRONT DRIVE
FRONT SHIFT
CREEP COVER
RING GEAR

DIFFERENTIAL GEAR

Contents

Fig. No.
73.
74.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.
90.
91.
92.
93.
94,
95.
96.

97.

Fig. Name
DIFFERENTIAL CARRIER
REAR AXLE CASE
REAR HOUSING
DIFFERENTIAL LOCK
FINAL PINION & GEAR
REAR AXLE SHAFT
REAR WHEEL TIRE
BRAKE (L)

BRAKE (R)

BRAKE PEDAL

PARKING BRAKE
HYDRAULIC PUMP
HYDRAULIC CYLINDER CASE
HYDRAULIC SIDE COVER
PISTON

LIFT CRANK

CONTROL VALVE

RELIEF VALVE

STOP VALVE

SAFETY VALVE
HYDRAULIC CONTROL
HYDRAULIC PIPING
HYDRAULIC FILTER
WIRE HARNESS

BATTERY

0CT10-M24500



Contents

0CT10-M24500

Fig. No. Fig. Name Fig. No. Fig. Name
98. SWITCH
99. HUSE BOX
100. LAMP
101. METER
102. HORN
103. BONNET (1)
104. BONNET (2)
105. BONNET (3)
106. DASHBOARD
107. FENDER
108. STEP
109. SEAT & REARVIEW MIRROR
110. TOOL BOX
111. LABEL
112. P.T.O. GUARD
113. TOP LINK
114. LIFT LINK
115. LOWER LINK & CHECK CHAIN
116. DRAWBAR HITCH

117. TOOL



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.1

Fig.1. CYLINDER BLOCK (e TEeRNP o

(©)= (F)=

No. Lev. Parts No. Description Qty |

1.CYLINDER BLOCK (B (© O (B @

(G
1 1 729157-01560 BLOCK ASSY, CYLINDER 1
5 3 124160-01910 PLUG, PT1/4 3
6 3 171051-01921 PLUG, NPTF1 1
7 3 23871-010000 PLUG, RO1 1
8 3 27231-500000 PLUG 50 1
9 3 27241-120000 PLUG, 12 2
10 3 27241-300000 PLUG 30 6
11 2 129150-02020 BOLT, METAL CAP 8
14 2 129150-02800 BEARING, MAIN 4
17 2 129150-02930 BEARING, THRUST 2
20 2 129795-02411 BUSH, CAMSHAFT 1
21 1 129150-02450 BEARING, THRUST 1
22 1 26106-080162 BOLT, M8X 16 PLATED 2
23 1 129150-01200 BOLT, HEAD 14
24 1 129157-01332 GASKET, HEAD 1
25 1 129150-02870 BEARING, 0.25 US 4
28 1  129150-02940 BEARING, THRUST 0.25 2

[

11
OVER SIZE UNDER SIZE
Remarks
(1)UNDER-SIZED(U.S=0.25)PART.
(2)OVER-SIZED(0.S=0.25)PART. N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.2

Fig.2. GEAR HOUSING (y=aNGea-RNP o
€)= (F)=
No.  Lev. Parts No. Description Qty |
2.GEAR HOUSING ® (B © © E ¢
1 1 129100-01500 CASE, GEAR 1
3 1 129150-01520 FLANGE, GEAR CASE 1
4 1 121450-01560 STUD, M8X22 3
5 1 121450-01570 STUD 1
6 1 129150-01580 STUD, M8X30 1
7 1 124160-01751 COVER, FILLER 1
8 1  129795-01800 SEAL, OIL 1
9 1  124240-01871 COVER 1
10 1  124240-01883 GASKET 1
11 1  124240-01883 GASKET 1
12 1  124240-01883 GASKET 1
13 1  129795-01950 PIPE, KNOCK L=18 2
14 1 178070-16000 PUMP ASSY, HYDRAULIC 1
15 1  194990-22050 NUT, M8 3
16 1  194990-22050 NUT, M8 6
17 1  194556-41120 PUMP ASSY, HYDRAULIC 1
18 1 121850-51960 O-RING 1
19 1 24311-000160 O-RING, 1AP16.0 2
20 1  24311-000320 O-RING, 1AP32.0 1
21 1 26106-080122 BOLT, M8X 12 PLATED 4
22 1 26106-080162 BOLT, M8X 16 PLATED 3
23 1 26106-080162 BOLT, M8X 16 PLATED 1
24 1 26106-080452 BOLT, M8X 45 PLATED 6
25 1 26106-080552 BOLT, M8X 55 PLATED 3
26 1 26106-080852 BOLT, M8X 85 PLATED 4
27 1 26106-080952 BOLT, M8X 95 PLATED 2
28 1 26216-080202 STUD, M8X 20 4
29 1 26216-080402 STUD, M8X 40 1
30 1 26366-100002 NUT, M10 1
31 1 43400-500410 SEAL WASHER 8S 4
32 1  43400-500410 SEAL WASHER 8S 1
33 1  129150-91400 GEAR 1
35 2 24341-000240 O-RING, 1AS24.0 1
36 1 26106-060162 BOLT, M6X 16 PLATED 2
Remarks Yes No Yes No
(1)INNER PARTS ARE SHOWEN IN FIG.10. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.3

Fig.3. MOUNTING FLANGE & OIL SUMP (-aThBse RN o-
©)= (F)=
No. Lev. Parts No. Description ' |
3.MOUNTING FLANGE & OIL PAN W ®© 06 6
1 1 129100-01580  PIN, M8X16 2
2 1 129150-01600 FLANGE, MOUNTING 1
3 1  26206-100202 BOLT, M10X 20 PLATED 8
4 1  129129-01550 SUMP ASSY, OIL 1
5 2 105425-01690  PLUG, 16 1
8 2 129150-01721 COVER, OIL SUMP 1
9 2 26106-080122 BOLT, M8X 12 PLATED 8
10 2 43400-500490  SEAL WASHER 16S 1
11 1 26106-080252 BOLT, M8X 25 PLATED 6
12 1 26106-080502 BOLT, M8X 50 PLATED 4
13 1 26106-080852 BOLT, M8X 85 PLATED 8
14 1  26106-081202 BOLT, M8X120 PLATED 4
15 1 129100-01580  PIN, M8X16 2
16 1 129100-01640  CASE ASSY, OIL SEAL 1
18 2 129795-01780  SEAL, OIL 1
19 1 26106-080302 BOLT, M8X 30 PLATED 9

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.4

Fig.4. BONNET (A)=STNBB4-RNP 0=

(B)= (E)=

€)= (F)=

No.  Lev. Parts No. Description Qty |
4 .BONNET A ® (© O B @

1 1 129150-03020 COVER, BREATHER 1
2 1 129150-03070 BAFFLE, BREATHER 1
3 1 129150-03080 PLATE, BAFFLE 1
7 4 1  129150-03090 HOSE, ID16X2T 1
5 1 129150-03100 RETAINER, PIPE 1
6 1 24341-000500 O-RING, 1AS50.0 1
7 1 26106-080162 BOLT, M8X 16 PLATED 2
8 1 129107-03730 LEVER A 1
9 1 129107-03740 LEVER B 2
10 1  129150-03760 CONNECTOR 1
11 1 129107-03800 SUPPORT, WIRE 1
12 1 129107-03900 SPRING, RETURN 1
13 1 22312-030160 PIN, PARALLEL M3X16 3
14 1 24311-000070 O-RING, 1AP7.0 3
15 1 26106-060122 BOLT, M6X 12 PLATED 1
19 1 129150-11300 BONNET 1
21 1 129150-11310 GASKET, BONNET 1
22 1 124160-11360 KNOB 3
23 1 24311-000120 O-RING, 1AP12.0 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.5

Fig.5. CYLINDER HEAD (=aTnBERNP o-

(©)= (F)=

No. Lev. Parts No. Description Qty |

5.CYLINDER HEAD B (© ® B ®

119625-11900 RETAINER, NOZZLE

26106-080252 BOLT, M8X 25 PLATED
26106-080502 BOLT, M8X 50 PLATED

(G

1 1 729102-11700 HEAD ASSY, CYLINDER 1
029102-11110 5 3 120130-11860 GUIDE, VALVE 3
6 3 129150-11810 GUIDE, VALVE 3
7 3 121850-11860 PLUG, PT1/4 2
8 3 23871-030000 PLUG, RO3 3
9 3 26216-060202 STUD, M6X 20 6
10 3 27241-220000 PLUG, 22 3
11 3 27241-400000 PLUG, 40 2
12 2 129100-11100  VALVE, INTAKE 3
13 2 129100-11110  VALVE, EXHAUST 3
14 2 129795-11120 SPRING, VALVE 6
15 2 129795-11180 RETAINER, SPRING 6
16 2 103338-11190 COTTER 6
17 2 121400-11340 SEAL, VALVE STEM 3
18 2 124460-11340 SEAL, VALVE STEM 3
19 2 129150-11370 CAP, VALVE 6
20 2 22351-060012 PIN, SPRING 6.0X12 2
21 2 26366-060002 NUT, M6 6
22 1 129155-11241 SHAFT ASSY, ROCKER 1
23 2 129155-11260 SUPPORT, ROCKER ARM 2
24 2 129155-11270 SUPPORT, ROCKER ARM 2
25 2 129150-11280 SPRING 3
26 2 129150-11290 SHAFT, ROCKER ARM 1
29 2 729402-11650  ARM ASSY, ROCKER 6
30 3 129150-11230 SCREW, VALVE ADJUST 6
32 3 129150-11750 NUT, M8 6
33 2 26226-080182 STUD, M8X 18 3
34 1 119625-11870 PROTECTOR, NOZZLE 3
35 1 119625-11880 SEAT, NOZZLE 3
1 3

1 2

1 6

Remarks
(1)REPAIR PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.6

Fig.6. SUCTION MANIFOLD & AIR CLEANER EQ?TNBB“'RNP Egi
©)= (F)=
No.  Lev. Parts No. Description Qty |
6.5UC.MANIFOLD & AIR CLEANER A ® © O E @

1 1 129107-12090 MANIFOLD ASSY,INTAKE 1

3 2 129107-12121 PLATE 1

4 2 26476-060142 SCREW, TAPPING M6X14 12

5 1 129150-12111 GASKET, MANIFOLD 1

6 1 26106-080252 BOLT, M8X 25 PLATED 4

7 1 129120-77501 HEATER 1

8 1 129150-77511 GASKET 1

9 1 26106-080352 BOLT, M8X 35 PLATED 4

10 1 129107-12040 HOSE 1

11 1 129107-12050 HOSE 1

12 1 129107-12060 CLIP, HOSE 1

13 1 129107-12500 CLEANER ASSY, AIR 1

14 2 129150-12530 COVER 1

15 2 129150-12550 NUT, WING 2

16 2 129150-12560 WASHER, SEAL 2

17 2 129150-12510 ELEMENT 1

18 2 129150-12520 VALVE, UNLOADER 1

19 1  23000-060000 CLAMP, 60 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.7

Fig.7. EXHAUST MANIFOLD & MUFFLER y=amiEss 2P o
©)= (F)=
No.  Lev. Parts No. Description Qty |
7 EXH.MANIFOLD & MUFFLER CECHCNCICHC

1 1 129107-13100 MANIFOLD, EXHAUST 1
2 1 129150-13110 GASKET 1
3 1  194990-22050 NUT, M8 3
4 1 26106-080602 BOLT, M8X 60 PLATED 2
5 1 26106-081152 BOLT, M8X115 PLATED 1
7 6 1 26216-080202  STUD, M8X 20 3
7 1 129107-13500 SILENCER 1
8 1 129107-13540 GASKET, SILENCER 1
9 1 194990-22050 NUT, M8 2
10 1 22351-040012 PIN, SPRING 4.0X12 1
11 1 129107-13550 GASKET 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.8

Fig.8. CAMSHAFT & DRIVING GEAR (y=aNGea-RNP o
€)= (F)=
ipti 't
B8.CAMSHAFT & DRIVING GEAR to- tew Parsfo peserpton W e O e 6
1 1 129150-14011 CAMSHAFT 1
D29150-14101 3 1 129150-14101 GEAR, CAMSHAFT 1
853%3:;25% 4 1  129155-14200 TAPPET 6
D29150-26100 5 1 129150-14400 ROD, PUSH L=178 6
6 1 22512-070140 KEY, 7X 14 1
7 1 129100-25061 SHAFT, IDLE 1
8 1  129150-25101 GEAR ASSY, IDLE 1
11 1 26106-080452 BOLT, M8X 45 PLATED 2
12 1  129150-25900 GEAR, PUMP 1
13 1 22217-120000 WASHER, SPRING 12 1
14 1 26716-120002 NUT, M12 1
15 1 129150-01881 GASKET 1
16 1 129150-26000 DRIVE ASSY, PUMP 1
17 2 129150-26050 BRACKET, PUMP 1
19 2 24101-060064 BEARING, BALL 6006 2
20 1  129150-25920 BUSH, IDLE GEAR 1
13
14
Remarks Yes No Yes No
(1)REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.9

Fig.9. CRANKSHAFT & PISTON (9=aTNBE4-RNP or
(©= (F=
9. CRANKSHAFT & PISTON No. Lev. Parts No. Description W @ OO0 6 6 |

1 1 129152-21011  CRANKSHAFT 1

029152-21101 3 1 129150-21200  GEAR, CRANKSHAFT 1

Daaigy-a1a0e 4 1 129150-21651  V-PULLEY 1

D29150-23100 5 1 129795-21661  WASHER 1
6 1 121850-21680  BOLT 1
7 1 22512-070140  KEY, 7X 14 1
8 1 22512-070160 KEY, 7X 16 1
9 1  24190-080001  BALL, STEEL 1/4 3
10 1 124160-21501  BOLT, FLYWHEEL 6
11 1 129107-21590  FLYWHEEL ASSY 1
12 2 124450-21230  BUSH 1
15 2 124550-21600  GEAR, RING 1
16 1 129107-22090  PISTON ASSY 3
18 2 729157-22501  RING SET, PISTON 3
22 1 129150-22300  PIN, PISTON D26 L66 3
23 1 121100-22400  CIRCLIP 6
24 1 729402-23100 ROD ASSY, CONNECTING 3
28 2 121550-23200  BOLT, CONNECTING ROD 6
29 2 129150-23600  BEARING, CRANK PIN 3
31 1 129107-22900  PISTON ASSY, 0.25 OS 3 1
33 2 729157-22951  RING SET, 0.25 OS 3 1
37 1 129100-23910  BEARING, PISTON PIN 3 2
38 1 129150-23610  BEARING, 0.25 US 3 3
40 1 129107-22920  PISTON ASSY, 0.50 OS 3 4
42 2 129105-22970  RING SET, 0.50 OS 3 4

Remarks
(1)Over-sized(0.S.=0.25)part.
(2)Repair part.

(3)Under-sized(U.S.=0.25)part.
(4)Over-sized(0.S.=0.50)part. N:Old —>‘LSTS New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.10

Fig.10. HYDRAULIC PUMP (s RP o
€)= (F)=
No.  Lev. Parts No. Description Qty |
10. HYDRAULIC PUMP ® ® © O 6 @

1 1 178070-16000 PUMP ASSY, HYDRAULIC 1
D29107-01210 4 2 178070-10400 RING 1

4-1 2 178070-10401 RING 1 N

(A=FXXXXX)

13 2 194521-41570 PIN, 11X7 2
14 2 22252-000320 RING, 32 1
15 2 24421-153207 SEAL, OIL TC153207 1
16 2 26016-080352 BOLT, M8X 35 4
17 1  194556-41120 PUMP ASSY, HYDRAULIC 1
22 2 194320-41150 COVER 1
25 2 22217-080000 WASHER, SPRING 8 6
26 2  24315-000200 O-RING, 1BP20.0 4
27 2 24341-000100 O-RING, 1AS10.0 1
28 2 24341-000480 O-RING, 1AS48.0 1
29 2 24421-142507 SEAL, OIL TC142507 1
30 2 26450-080252 BOLT, M8X 25 6

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.11

Fig.11. LUB. OIL SYSTEM (y-sTEBe P o
€)= (F)=
No.  Lev. Parts No. Description Qty |
11.LUB.OIL SYSTEM ® B © © B @
1 1 129150-32000 PUMP ASSY, OIL 1
3 2 121450-32060 PIN, 4X8 2
4 2 129150-32080 COVER 1
5 2 129150-32150 ROTOR ASSY 1
11 1 129150-32020 GASKET, PUMP 1
12 1 26450-060252 BOLT, M6X 25 4
13 1 129150-34800 DIPSTICK, OIL 1
14 1  129150-34810 GUIDE, DIPSTICK 1
15 1 129150-35041 GASKET 1
16 1 129129-35090 PIPE ASSY, OIL INLET 1
17 2 129129-35010 PIPE, OIL INLET 1
18 2 129129-35080 PIPE, OIL INLET 1
19 2  26106-080122 BOLT, M8X 12 PLATED 1
20 1 129150-35101 BRACKET, STRAINER 1
21 1 129150-35111 GASKET 1
22 1 129150-35150 FILTER 90X80L 1
23 1 119865-35300 VALVE ASSY, CONTROL 1
24 2 119865-35310 BODY 1
25 2 119865-35320 SPRING 1
26 2 119865-35330 RETAINER 1
27 2 129150-35340 SHIM SET 1
30 2 119865-35350 VALVE, CONTROL 1
31 1 129150-35350 NUT 1
32 1 24311-000160 O-RING, 1AP16.0 1
33 1 26106-080202 BOLT, M8X 20 PLATED 3
34 1 26106-080352 BOLT, M8X 35 PLATED 2
35 1 124160-39140 BOLT, PIPE JOINT M10 1
36 1  124160-39450 SWITCH, 0.5KG 1
37 1 129150-39450 PIPE ASSY, OIL 1
41 1  124550-59820 BOLT, PIPE JOINT M8 1
42 1  23414-080000 GASKET, 8X1.0 2
43 1  23414-100000 GASKET, 10X1.0 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.12

N
(2]

129155-49800  THERMOSTAT, 71
129150-49811 GASKET, THERMOSTAT

N
~

Fig.12. COOLING WATER PUMP (-aThBse RN o-
©)= (F)=
No. Lev. Parts No. Description ' |
12.COOLING WATER PUMP @ (B © © €

1 1 129107-42002 PUMP ASSY, WATER 1
2 2 129107-42030 BODY 1
3 2 129150-42051  GASKET, WATER PUMP 1
4 2 129150-42120 PLATE 1
5 2 129150-42200 IMPELLER 1
6 2 121850-42240 BEARING, SHAFT 1
7 2 129150-42261  SEAT 1
8 2 129150-42300 FLANGE 1
9 2 119660-42310  SEAL, MECHANICAL 1
10 2 129150-42311  GASKET 1
11 2 129150-42320 O-RING 1
12 2 26106-060142 BOLT, M6X 14 PLATED 5
13 2 26106-060202 BOLT, M6X 20 PLATED 2
14 2 26116-060142 BOLT, M6X 14 PLATED 1
15 1 129150-42020  GASKET, WATER PUMP 1
16 1 124722-42290  V-BELT, A40 1
17 1 129403-42380 V-PULLEY, D=110 1
18 1 129107-44900 SENSOR 1
19 1  124465-44950 GASKET, 16 1
20 1  124250-49351 SENSOR 1
21 1 129150-49360 GASKET 1
22 1 26106-080552 BOLT, M8X 55 PLATED 3
23 1 26106-080602 BOLT, M8X 60 PLATED 1
24 1 129350-49530 COVER, THERMOSTAT 1
25 1 129795-49551  GASKET 1
1 1
1 1
1 2

N
[ee]

26106-080202 BOLT, M8X 20 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN)
Fig.13. RADIATOR

13.RADIATOR

0 !
3! CYLINDER BLOCK

&

28

029107-44100
019600-49300
029107-39100

(A)=3TNBB84-RNP
(B)=
©)=

0CT10-M24500 Fig.13
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 121550-49111  JOINT, PT1/4 1
2 1 121468-44511  TANK ASSY, SUB 1
3 1 121470-44540  LABEL, SUB-TANK 1
4 1 129107-44600 BRACKET, SUB TANK 1
5 1  129354-44740 FAN, COOLING 1
6 1  124574-44761 SPACER, FAN 1
7 1 26014-060302 BOLT, M6X 30 4
8 1 26106-060122 BOLT, M6X 12 PLATED 2
9 1 129107-44500  RADIATOR ASSY 1
10 2 129107-44590 CAP, RADIATOR 1
11 2 129150-44550 HOSE, RUBBER 1
12 2 129150-44580  SCREEN, RADIATOR 1
13 2 121250-44590 CLAMP 2
14 2 129157-44610 SHROUD 1
15 2 22137-060000  WASHER, 6 2
16 2 22217-060000 WASHER, SPRING 6 2
17 2 26014-060122 BOLT, M6X 12 4
18 2 26645-060122 BOLT, WING M6X12 2
19 1 129550-44660  ABSORBER 2
20 1  129150-49010 PIPE, WATER 1
21 1  129150-49020 PIPE, WATER 1
22 1 129150-49100 COCK ASSY, 3-WAY 1
23 2 129150-49080 COCK, DRAIN 1
27 1 129150-49150  PIPE, WATER DRAIN 1
28 1 129150-49160  PIPE, WATER DRAIN 1
29 1 121267-49500 BAND, 38 4
30 1  124766-59050  CLIP, HOSE 12 4
31 1 22212-100000 SPRING WASHER 10 2
32 1 26106-080252 BOLT, M8X 25 PLATED 1
33 1 26716-100002 NUT, M10 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.14

Fig.14. FUEL INJECTION PUMP (R=3TNB34 RNP o
©)= (F)=
14 ‘ FUEL INJECTION PUMP No. Lev. Parts No. Description W @ OO0 6 6 |
1 1 729107-51300 PUMP ASSY, INJECTION 1
3 2 129155-51020 STUD 2
4 2 119810-51040 CAMSHAFT 1
6 2 129155-51050 BEARING, 17BM001D 1
7 2 129155-51060 SUPPORT, CAMSHAFT 1
8 2 122710-51090 KEY 1
9 2 129108-51100 PLUNGER ASSY 3
12 2 129155-51140 PIN 3
13 2 174307-51170 RETAINER, SPRING A 3
14 2 129155-51180 RETAINER, SPRING 3
15 2 124950-51190 SPRING, PLUNGER 3
16 2 129155-51200 TAPPET ASSY 3
23 2 129155-51270 STOPPER, TAPPET 3
24 2 129155-51280 O-RING, S6 3
25 2 129100-51300 VALVE ASSY, DELIVERY 3
28 2 129155-51320 SPRING, DELIVERY 3
29 2 129155-51340 RETAINER 3
30 2 124550-51350 GASKET, DELIVERY 3
31 2 124550-51370 O-RING 3
32 2 129155-51370 STOPPER, VALVE 3
33 2 129155-51380 STOPPER 2
34 2 129155-51390 STOPPER 2
35 2 129155-51400 DEFLECTOR 1
36 2 129155-51410 BOLT 1
37 2 129155-51420 PLUG, M16 1
38 2 129155-51450 SHIM SET, ADJUSTING 1
43 2 129155-51500 RACK, CONTROL 1
44 2 129155-51521 BUSH, RACK 1
45 2 129155-51530 SPACER 1
46 2 129155-51540 CIRCLIP 1
47 2 129155-51550 PINION, CONTROL 3
48 2 122117-51560 SCREW 3
49 2  174307-51560 PINION 3
50 2 129155-51570 PLUG, M12 1
51 2 129155-51580 O-RING 1
52 2  129155-51591 SPRING, RACK 1
53 2 129155-51600 SHIM SET, ADJUSTING 3
72 2 129155-51700 COVER 1
73 2 129155-51710 GASKET 1
74 2 129155-51750 COVER 1
75 2 129155-51760 GASKET 1
76 2 129155-51790 STOOPER, RACK 1
7 2 129156-51910 LABEL, CAUTION 1
78 2 129155-51930 SPACER, T=3.25 1
79 2 129155-51940 SPACER, T=1.5 1
80 2 22217-050000 WASHER, SPRING 5 2
81 2 22217-060000 WASHER, SPRING 6 2
82 2  22351-050010 PIN, SPRING 5.0X10 2
Remarks 83 2 24101-063034 BEARING, BALL 6303 1
(1)FIG.15(GOVERNOR) IS INCORPORATED 84 2 24341-000160 O-RING, 1A516.0 1
IN FUEL INJECTION PUMP ASSY/(REF. 85 2 26022-050102  SCREW, M5X10 8
NO.1). N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.14

Fig.14. FUEL INJECTION PUMP TR o
©)= F)=

14 FUFL INJECTION PUMP No. Lev. Parts No. Description

Qty I R
A (B (©) () () (F)

86 2 26022-060162 SCREW, M6X16 4
87 2 26116-050302 BOLT, M5X 30 PLATED 2
88 2 26716-060002 NUT, M6 2
89 2 43400-500490 SEAL WASHER 16S 1
90 2 129155-52050 GASKET 1
91 2 129108-52100 PUMP ASSY, FUEL FEED 1

Remarks
(1)FIG.15(GOVERNOR) IS INCORPORATED
IN FUEL INJECTION PUMP ASSY(REF.

NO.1). N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.15

Fig.15. GOVERNOR (A)=3TNBB4-RNP (0)=

(B)= (E)=
(©)= (F)=

No. Lev. Parts No. Description Qty |

@ B € O E @

23887-100002 PLUG, 10
24311-240100 O-RING, 1AP10A
80 26022-050102 SCREW, M5X10 4

1 1 194150-01370  ADJUSTER 1
2 1 12915551280  O-RING, S6 2

4 1 129155-61011  CASE, GOVERNOR 1

89 90 68 6 1 129155-61050 GASKET 1
§7 29 64 7 1 129155-61060 COVER, GOVERNOR CASE 1
66 8 1 129155-61070  GASKET 1
&—6 19 9 1 12915561120  LINK, L=30 MARK 0 1
10 1 129155-61130  LINK, L=31 MARK 1 1

11 1 129155-61140  LINK, L=30.5 MARK 05 1

12 1 129155-61150  LINK, L=33 1

13 1 129155-61160  LINK, L=34 MARK4 1

14 1 129155-61170  LINK, L=28 MARK 8 1

15 1 12915561180  LINK, L=29 MARK 9 1

16 1 129155-61201  WEIGHT ASSY,GOVERNOR 1

20 1 129155-61341  SLEEVE 1

21 1 129100-61400  SHAFT ASSY 1

24 1 129155-61430 SPACER 1

28 1 129100-61440  LEVER, CONTROL 1

29 1 129155-61450  BOLT, LIMITER 1

30 1 129255-61450  LIMITER ASSY, FUEL 1

36 1 129155-61460  BOLT, IDLE 1

37 1 129155-61480  SPACER ASSY 2

42 1 129155-61490  SHAFT 1

43 1 129500-61500 LEVER ASSY, GOVERNOR 1

44 2 17430751700  SHIM SET 2

55 2 129100-61510  LEVER, TENSION 1

56 2 129155-61520 LEVER, GOVERNOR 1

57 2 129155-61530  BUSH 2

58 2 17135361910 HOOK 1

59 2 129100-61920  PIN 1

60 2 26022-060122 SCREW, M6X12 1

61 1 129155-61540  SHIFTER 1

62 1 129100-61650 SPRING, CONTROLLER 1

63 1 17135361710  SPRING, GOVERNOR 1

64 1 129255-61802  LEVER, STOP 1

65 1 129155-61810  PIN 1

66 1 129100-61821  SPRING, RETURN 1

67 1 12915561830  O-RING, S10 1

68 1 129155-61950 BOLT 1

69 1 124550-66370  NUT, M6 1

70 1 22117-040000 WASHER, 4 1

71 1 22137-080000 WASHER, 8 1

72 1 22272-000040 RING, E- 4 1

73 1 22272-000060 RING, E- 6 2

74 1 22287-120000 WASHER, 12 1

75 1 22351-030016  PIN, SPRING 3.0X16 1

76 1 22372-040000  PIN, SNAP 4 2

77 1 22417-160180  PIN, COTTER 1.6X18 1

1 1

1 1

[uny

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.15

Fig.15. GOVERNOR (A)=3TNBB4-RNP (0)=

(B)= (E)=
€)= (F)=

No.  Lev. Parts No. Description Qty I R

A B () O (E) R

81 1 26106-060202 BOLT, M6X 20 PLATED 6
82 1 26366-080002 NUT, M8 1
83 1 26687-120002 NUT, CAP M12 1
84 1 26756-060002 NUT, LOCK M6 1
85 1 26776-120002 NUT, LOCK M12 2
86 1  43400-500390 SEAL WASHER 6S 1
87 1  43400-500430 SEAL WASHER 10S 1
88 1  43400-500450 SEAL WASHER 12S 2
89 1 135210-61090 LEAD 1
90 1 22451-060000  WIRE, 0.6 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN)
Fig.16. FUEL INJECTION VALVE

16.FUEL INJECTION VALVE

":l?‘\ Y

: Z
3 98,4,
) Q‘ s,

49 43 148 46

l ] 47| l
504050

42

—95

0CT10-M24500 Fig.16

(A)=3TNB84-RNP (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 729108-53100 VALVE ASSY,INJECTION 3
2 2 129108-53000 VALVE ASSY,INJECTION 3
5 2 114250-53080 NUT, NOZZLE D16.95 3
9 2 114250-53120 SPRING, NOZZLE 3
10 2 114250-53130 SEAT, SPRING 3
11 2 114250-53140 PLATE 3
12 2 114250-53210 PIN 6
13 2 114250-53400 SHIM SET 3
20 1  129150-59120 RETAINER, PIPE 1
21 2 129150-59100 RETAINER 1
22 2 129150-59110 RETAINER 1
23 2 129150-59130 BOLT, M4X12 2
25 1 129107-59810 PIPE ASSY, INJECTION 1
29 1 129107-59820 PIPE ASSY, INJECTION 1
33 1 129107-59830 PIPE ASSY, INJECTION 1
37 1 124066-59100 CLIP, HOSE 8 7
38 1 121250-59550 PIPE, FUEL D8X120 2
39 1  119840-59560 PIPE, FUEL RETURN 1
40 1  119840-59570 JOINT 1
41 1 129150-59580 CAP 1
42 1 129100-59951 VALVE ASSY, CHECK 1
43 2 129100-59850 SHIM SET 1
46 2 129100-59961 BODY, VALVE 1
47 2 129100-59970 SPRING 1
48 2 24190-080001 BALL, STEEL 1/4 1
49 2 27241-100000 PLUG, 10 1
50 1  23414-120000 GASKET, 12X1.0 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.17

Fig.17. FUEL LINE (9=aTNBE4-RNP or
(©= (F=
No.  Lev. Parts No. Description Qty |
17 FUEL LINE A B () DO () (A

1 1  103854-39140  BOLT, PIPE JOINT 1
2 1 101304-59020  JOINT, PIPE 12 1
3 1 119860-59020  PIPE ASSY, FUEL 1
4 2 124766-59050  CLIP, HOSE 12 2
5 2 105110-59560  PIPE, FUEL 1
6 1 104200-59170  GASKET, 12 2
7 1 129107-55620  FILTER ASSY, FUEL 1
8 2 119810-55340  LEVER 1
9 2 104200-55321  VALVE, TAPER 1
A 10 2 104200-55330  SPRING, VALVE 1
@ -8 11 2 24311-240100  O-RING, 1AP10A 1
12 2 104200-55750 SCREW, M4 1
4 13 2 129107-55510  CUP, STRAINER 1
23 14 2 110250-55610  RING, RETAINING 1
15 2 102103-55520  O-RING 1
16 2 119810-55700  ELEMENT 1
17 2 121250-55620  SPRING 1
18 2 121257-55731  FLOAT 1
19 2 129107-55740  JOINT 1
20 2 129107-55750  BALL 1
21 2 129107-55760  GASKET 1
22 1 129107-55630  BRACKET, FILTER 1
23 1  26106-080652  BOLT, M8X 65 PLATED 1
24 1 26106-100162  BOLT, M10X 16 PLATED 2

g—7

S, 18
o 15

%LB

14

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.18

Fig.18. ENGINE STOP DEVICE (s RP o
€)= (F)=
No.  Lev. Parts No. Description Qty |
18.ENGINE STOP DEVICE @ B © O E @
1 1 129107-66791 MOTOR ASSY, STOP 1
3 2 129107-66830 SPRING, STOP MOTOR 1
4 2 129566-66880 RING, SNAP 1
5 2 129566-66890 WASHER 1
6 1 129107-66810 BRACKET, STOP MOTOR 1
7 1 129107-66820 BRACKET, STOP MOTOR 1
8 1 22117-080000 WASHER, 8 1
9 1 22360-080000 SNAP PIN 8 1
10 1 26106-080122 BOLT, M8X 12 PLATED 2
11 1 26106-080122 BOLT, M8X 12 PLATED 2
12 1 26116-050102 BOLT, M5X 10 PLATED 3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN)
Fig.19. STARTING MOTOR

19.5TARTING MOTOR

D29107-77100

(A)=3TNBB84-RNP
(B)=
©)=

0CT10-M24500 Fig.19
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 129150-77010 STARTER, S114-408 1
2 2 X211451007 ARMATURE ASSY 1
3 3 X211415502 BEARING, BALL 1
4 3 X211425502 BEARING, BALL 1
5 2 X211472106 COIL ASSY, FIELD 1
6 3 X21143215 SCREW, CORE 4
7 3 X211469002 BRUSH (+) 2
8 2 X211429007 HOLDER ASSY, BRUSH 1
9 3 X211459002 BRUSH (-) 2
10 3 X21148314 SPRING, BRUSH 4
11 2 X211483003 COVER 1
12 2 X211496602 CASE, GEAR 1
13 2 X211447007 SWITCH, MAGNETIC 1
14 2 X211446012 LEVER, SHIFT 1
15 2 X211498009 COVERKIT 1
16 2 X211468005 BOLT, THROUGH 2
17 2 X211455866 BOLT 6X32 2
18 2 X211415505 CLUTCH ASSY 1
19 3 X211495009 SHAFT 1
20 3 X211429006 STOPPER SET 1
21 3 X211425505 CLUTCH ASSY 1
22 4 X211435502 BALL BEARING 1
23 4 X211445502 BALL BEARING 1
24 3 X211468007 RETAINER 1
25 1 129350-77051  GASKET 1
26 1 129155-77060 BOLT 1
27 1 124550-77030 COVER, TERMINAL 1
28 1 124756-77040 COVER, TERMINAL 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.20

Fig.20. GENERATOR (s RP o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 129150-77202 GENERATOR 1

2 2 XM219230000 WASHER, SPRING 1

3 2  XM329830000 COLLAR 1

4 2 XM860250000 WASHER, 10 1

5 2 XM863720000 NUT 1

6 2 129150-77210 PLATE ASSY 1

7 3  XM069000000 CLAMP 1

8 3  XM081780000 STATOR 1

9 3 XM178780000 COUPLER 1

10 3 XYSPS400800 SCREW 1

11 3 XYSPS402400 SCREW 2

14 2 129150-77230 FLYWHEEL ASSY 1

15 1 129107-77330 ADJUSTER, BELT 1

16 1 26014-080252 BOLT, M8X 25 1

17 1 129150-77710 LIMITER, CURRENT 20A 1

18 1 129505-77900 CONTROLLER 1

21 1 119650-77910 RELAY ASSY, GLOW 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 ENGINE(3TNB84-RN) 0CT10-M24500 Fig.21

Fig.21. GASKET SET(OPTIONAL) (y=amese aNe o
€)= (F)=
21 GASKET SET (OPTIONAL) No. Lev. Parts No. Description W @ OO0 6 6 |

1 1  729107-92600 GASKET SET 1
2 2 129157-01332 GASKET, HEAD 1
3 2 124240-01883 GASKET 3
4 2 121850-51960 O-RING 1
5 2 121400-11340 SEAL, VALVE STEM 3
6 2 119625-11870 PROTECTOR, NOZZLE 3
7 2 119650-11880 SEAT, NOZZLE 3
7-1 2 119625-11880 SEAT, NOZZLE 1
8 2 129150-11310 GASKET, BONNET 1
9 2 129150-77511 GASKET 1
10 2 129150-12111 GASKET, MANIFOLD 1
11 2 129150-13110 GASKET 1
12 2 124460-11340 SEAL, VALVE STEM 4
13 2 129150-32020 GASKET, PUMP 1
14 2 129150-35041 GASKET 1
15 2 129150-35111 GASKET 1
16 2 129150-42020 GASKET, WATER PUMP 1
17 2 129795-49551 GASKET 1
18 2 129150-49811 GASKET, THERMOSTAT 1
19 2 129150-01881 GASKET 1
20 2 129107-13550 GASKET 1
21 2 129107-13540 GASKET, SILENCER 1
22 2 129155-52050 GASKET 1
23 2 24311-000070 O-RING, 1AP7.0 3
24 2 24311-000120 O-RING, 1AP12.0 3
25 2 24311-000160 O-RING, 1AP16.0 2
26 2 24311-000320 O-RING, 1AP32.0 1
27 2 24341-000500 O-RING, 1AS50.0 1
28 2 24341-000240 O-RING, 1AS24.0 1
29 2 23414-080000 GASKET, 8X1.0 2
30 2 23414-100000 GASKET, 10X1.0 2
31 2 124465-44950 GASKET, 16 1
32 2 129150-49360 GASKET 1
33 2 23414-120000 GASKET, 12X1.0 2
34 2 104200-59170 GASKET, 12 2
35 1  129400-92420 FLEX HORN 1

Remarks

(1)OPTIONAL PART.

(M) MISPRINT. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.22

Fig.22. AXLE LEVER (=Fassorp o
€)= (F)=
\ No.  Lev. Parts No. Description » ® (C)QII{D) © ® |
F t g. 2 2 AX L E L E V E R 1 1  194555-01110 LEVER, ACCELERATOR 1
2 1 194180-01150 CLAMP, BRACKET 1
3 1  194555-01160 BRACKET, THRTL LEVER 1
4 1 194555-01190 HINGE 1
5 1 194555-01210 RUBBER 1
6 1 194940-01230 KNOB, LEVER 1
7 1 194145-01260 PLATE, FRICTION 1
8 1 198360-01360 ROD,THROTTLE LINK 1
9 1 194150-01370 ADJUSTER 1
10 1 194750-04400 SPRING, RETURN 1
11 1  194130-15530 NUT, LOCK M12 2
12 1 194151-47760 WASHER, 12 3
13 1  22137-080000 WASHER, 8 2
14 1 22137-120000 WASHER, 12 1
15 1 22417-160180 PIN, COTTER 1.6X18 2
16 1 26106-080202 BOLT, M8X 20 PLATED 4
17 1 26716-080002 NUT, M8 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.23

. (A)=F265DP-P (D)=
Fig.23. FOOT AXLE g %
C)= F)=
No.  Lev. Parts No. Description w ® )Qt)( 'y ® © I R
4 A B C D E F
F | g ] 2 3 F O O T A X L E 1 1  194555-01200 PEDAL, THROTTLE 1
. 2 1 22272-000150 RING, E-15 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.24. DECOMPRESSION CABLE

Fig. 24 DECOMPRESSION CABLE

0CT10-M24500 Fig.24

(A)=F265DP-P (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty
A B € ©O E ¢
1 1 198360-01500 CABLE, DECOMPRESSION 1
2 1 194162-58830 GROMMET, 20 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.25

Fig.25. FUEL TANK EEE”‘”D""’ EE);

Lev. Parts No. Description Qty |

z
°

Flg- 25 FUEL TANK 794555-04110  TANK KIT, FUEL @@ &) O & @

194555-04390 CAP, FUEL TANK
101504-55051 GASKET

101504-55101 STRAINER, FUEL
198360-04250 PAN, FUEL TANK
194515-04260 PIPE

198360-04260 PACKING,FUEL CAT.PAN
194680-78350 STICKER, WIRE 18

o N oA N R
[ I = NI NN
PRk R Rk R e

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.26

Fig.26. FUEL TANK BRACKET G ooomP o

(©)= F=

' No.  Lev. Parts No. Description Qty |
Fig. 26 FUEL TANK BRACKET L
' 1 1 198360-04210 BRACKET, TANK 1
2 1 194555-04250 PACKING 2
3 1  194555-04260 PACKING, TANK A 2
4 1 194555-04270 PACKING, TANK B 2
4 5 1  194555-04280 BOLT, M8X26 2
6 1 194145-22430 SPACER, 18 4
7 1 194190-61761 RUBBER, CUSHION 2
8 8 1 22157-120000 WASHER, 12 2
5 9 1 22351-080018 PIN, SPRING 8.0X18 2
10 1 26106-080202 BOLT, M8X 20 PLATED 4

Yes No Yes

N:OId‘T>TNeW, O:OId‘T»_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.27

Fig.27. FUEL PIPE y=Fassop-P o
©)= (F)=
. No.  Lev. Parts No. Description w ® (C)QII{D) ©® © |
F l gl 2 7 F U E L P ' P E 1 1 198360-04650 PIPE, OVERFLOW 1
2 1 198360-04660 PIPE, AIR VENT 1
2 3 1 194180-04750 JOINT, RETURN 1
o} 4 1 194080-58820 GROMMET, 15 2
5 1 198291-77870 COVER, GUARD 1
6 1 23080-011000 CLAMP, 11 3
7 1 23080-012000 CLAMP, 12 2
8 1 23980-730370 HOSE, 7.3X 370 1
9 1 24311-000120 O-RING, 1AP12.0 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)

Fig.28. BELT COVER

Fig. 28 BELT COVER

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.28
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198360-05110 COVER ASSY, SIDE L 1
2 1 198360-05210 COVER ASSY, SIDE R 1
3 1 198360-05290 COVER, STARTER 1
4 1 194990-22140 NUT, M8 1
5 1 194990-22140 NUT, M8 4
6 1  194555-61090 RUBBER, BONNET 4
7 1  194555-61810 CAM, BONNET LOCK 4
8 1  194555-61820 LEVER, BONNET LOCK 4
9 1 194312-61840 WASHER, BWW-626 4
10 1 22137-080000 WASHER, 8 3
11 1 26106-080122 BOLT, M8X 12 PLATED 7
12 1 26106-080122 BOLT, M8X 12 PLATED 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.29

Fig.29. FRONT AXLE BRACKET (=Fassorp o
©)= (F)=
s No. Lev. Parts No. Description Qty I
Fig. 29 FRONT AXLE BRACKET oo oo
. 1 1 198360-11000 BRACKET CMP,FRT.AXLE 1
2 2 194557-11250 BUMPER 1
3 2  26013-140252 BOLT, M14X 25 4
4 1  194555-11351 BUMPER, RUBBER 2
5 1  194555-11370 SUPPORT 1
6 1  194555-11940 SETSCREW 12X50,HEX. 2
7 1  194555-11961 BOLT, AXLE M12X44 2
8 1 22217-130000 WASHER, SPRING 1/2 2
9 1 22217-160000 WASHER, SPRING 16 2
10 1 26013-120322 BOLT, M12X 32 10
11 1 26106-100202 BOLT, M10X 20 PLATED 2
12 1 26116-160602 BOLT, M16X 60 PLATED 2
13 1 26756-120002 NUT, LOCK M12 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.30. CENTER PIN SUPPORT

Fig. 30 CENTER PIN SUPPORT

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.30
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1  194556-11600 SUPPORT 1

2 2 194556-11620 BUSH, 60X66X22 1

3 1  194556-11630 O-RING, 3060 1

4 1  194556-11640 SEAL, OIL VB60665 3

5 1 194556-11650 PLATE, THRUST 1

6 1  194556-11670 SHIM, T=53 5

7 1 194556-11690 WASHER 1

8 1  194556-11700 SUPPORT 1

9 2  194556-11620 BUSH, 60X66X22 1

10 1 22217-160000 WASHER, SPRING 16 4

11 1  24321-000700 O-RING, 1AG70.0 1

12 1 24761-010000 NIPPLE, GREASE M6F 2

13 1 26106-100252 BOLT, M10X 25 PLATED 3

14 1 26156-160502 BOLT, M16X 50 PLATED 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.31

Fig.31. THIRD ARM (A)=F265DP-P ©=
. . (B)= (E)=
€)= (F)=

No.  Lev. Parts No. Description Qty |

F I gl 31 TH | RD ARM 198361-11910 ARM L,SIDE @6 0 0 6.6

198361-11920 ARM R,SIDE
194556-11950 COLLAR, 47X57X13

194555-34350 BOLT, M10X30
22217-100000 WASHER, SPRING 10
24341-000480 O-RING, 1AS48.0

o bh|lwNE
N N
N 0N F

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.32

; _ (A)=F265DP-P (D)=
Fig.32. TIE-ROD %: EE)):
. No.  Lev. Parts No. Description » ® (C)QII{D) © ® |

F I g' 3 2 T l E - R O D 1 1 198361-12410 TIE-ROD CMP 1
- 2 2 194450-16170 CASTLE NUT M16 2

3 2 194730-57220 COVER, DUCT 2

4 2 22417-300250 PIN, COTTER 3.0X25 2

5 2 24761-060000 NIPPLE, GREASE MT6X1 2

6 1 194556-12450 TIE-ROD 1

7 1 198360-18120 END KIT, TIE ROD 1

8 2 194990-22830 NUT M17 1

9 2  194730-57220 COVER, DUCT 1

10 2  24761-060000 NIPPLE, GREASE MT6X1 1

11 2 194450-16170 CASTLE NUT M16 1

12 2  22417-300250 PIN, COTTER 3.0X25 1

13 1 198360-18130 END KIT, TIE-ROD RL 1

14 2 194990-22840 NUT M17 1

15 2 194730-57220 COVER, DUCT 1

16 2 24761-060000 NIPPLE, GREASE MT6X1 1

17 2 194450-16170 CASTLE NUT M16 1

18 2  22417-300250 PIN, COTTER 3.0X25 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.33

Fig.33. BELL CRANK (A)=F265DP-P (0)=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

P4
o

Fig. 33 BELL CRANK L ® ® © 06 6

CRANK COMP.,BELL
194555-11270 BUSH, 36X42X46
194555-11280 SEAL, DUST

194555-18100 SHAFT
194555-18150 SPACER, 37X60X2
194555-18160 PLATE 60

26013-140352 BOLT, M14X 35
26106-080202 BOLT, M8X 20 PLATED

o N oA N R
L T = W SN [ NI
N AR R RN R R

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.34

Fig.34. RING GEAR (=Fassorp o
€)= (F)=
, No.  Lev. Parts No. Description Qty |
Fig. 34 RING GEAR " CRCHONCNCNG
1 1  194556-13100 GEAR ASSY, RING 1
2 1  194556-13140 ROLLER BEARING 1
3 1  194556-13160 SHIM, A 1
4 1 194556-13170 SHIM, B 1
5 1 194556-13180  SHIM (C) 1
6 1  194556-13190 COLLAR, SEAL 1
7 1 194556-13540 NUT M24 1
8 1 22417-320400 PIN, COTTER 3.2X40 1
9 1 24141-322050 BEARING, 32205 1
10 1  24311-000210 O-RING, 1AP21.0 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.35

Fig.35. DIFFERENTIAL GEAR & CARRIER Aak o

(©)= (F)=

Lev. Parts No. Description Qty |

Fig. 35 DIFFERENTIAL GEAR & CARRIER ' AW E © O 6 6O

P4
o

1 1 194740-10880  WASHER, DIFFERENTIAL 2
2 1  194556-13220 GEAR, DIFF. SIDE 2
3 1 194556-13230 SHAFT, DIFFERENTIAL 1
4 1  194556-13250 CASE, DIFFERENTIAL 1
5 1  194556-13440 GASKET, DIFF.CARRIER 1
6 1  194556-13450 CARRIER, DIFF. 1
7 1 194556-13470 SHIM, A 3
8 1  194556-13480 SHIM, B 2
9 1 194421-13640 BOLT, M8X22 6
10 1 194420-31800 PINION, DIFFERENTIAL 2
11 1 194420-31850  WASHER, DIFFERENTIAL 2
12 1 194990-53460 SEAL, OIL TC35527 1
13 1 22252-000620 RING, 62 1
14 1 22252-000750 RING, 75 1
15 1 22312-080140 PIN, PARALLEL M8X14 2
16 1 22351-040036 PIN, SPRING 4.0X36 1
17 1 24101-060074 BEARING, BALL 6007 1

1 1

[
[ee]

24101-060094 BEARING, BALL 6009

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.36
Fig.36. PROPELLER SHAFT (p=F2650P-P o-

©)= =
Lev Parts No. Description Qty |

P4
o

Fig. 36 PROPELLER SHAFT o ® ® © © 6 @

1 1  794556-13300 SHAFT KIT,PROPPELLER 1
2 2 194556-13310 SHAFT ASSY,PROPELLER 1
3 2 194191-13331 COUPLING, B 1
4 1  194556-13330 SLEEVE 22.7X30X17 1
5 1  194191-13340 SEAL, SPLINE SHAFT 1
6 1 194640-13340 BOOT, RUBBER 2
7 1 194191-13350 SPACER, 20X30X1.6 2
8 1 194311-13360 SPRING, TENSION 1
9 1 22417-400400 PIN, COTTER 4.0X40 1
10 1 24190-100001 BALL, STEEL 5/16 12

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.37
(A)=F265DP-P (D)=

Fig.37. FRONT SHAFT (1) - -

No. Lev. Parts No. Description I R

Qty
A ® € O E ©

Fig. 37 FRONT SHAFT (1)

194556-13510 SHAFT, FRONT AXLE
194556-13520 PINION, SHAFT
194311-13530 SHIM, L=0.3 A

194311-13540 SHIM, L=0.3B
194311-13550 SPACER, GEAR CASE
24101-062074 BEARING, BALL 6207

o bh|lwNE
N N
NNABRNDN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.38. FRONT AXLE CASE

Fig. 38 FRONT AXLE CASE

(A)=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.38
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 194274-13550 BOLT, M10X30 12
2 1  194556-13600 HOUSING, FRONT AXLE 1
3 2 26216-100252 STUD, M10X 25 8
4 1 194313-13630 PLUG, 20 1
5 1  194556-13910 STUD, M10X25 4
6 1 195230-14890 NUT M10 4
7 1 22217-100000 WASHER, SPRING 10 8
8 1 22217-100000 WASHER, SPRING 10 16
9 1 22312-080140 PIN, PARALLEL M8X14 2
10 1  23491-140002 PLUG, 14 1
11 1 24311-000160 O-RING, 1AP16.0 1
12 1  24311-000220 O-RING, 1AP22.0 1
13 1 26716-100002 NUT, M10 8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.39. FRONT GEAR CASE

Fig. 39 FRONT GEAR CASE

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.39
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1  194556-13710 CASE, FRONT GEAR 2
2 1  194556-13751 BOX L,FRONT GEAR 1
3 1  194556-13761 BOX R,FRONT GEAR 1
4 1  194556-13770 CASE, FRONT BEARING 2
5 1  194556-13790 O-RING, 190X2.7 2
6 1 194556-13810 SHIM, A 8
7 1  194556-13820 SHIM, B 8
8 1  194447-14140 SEAL, OIL TC6Y577512 2
9 1  194556-14211 SEAL, OIL 486823.5 2
10 1  194312-32660 SEAL, OIL TC6Y628012 2
11 1 22252-000720 RING, 72 4
12 1  22252-000900 RING, 90 2
13 1 22312-080140 PIN, PARALLEL M8X14 4
14 1  23491-140002 PLUG, 14 2
15 1 23871-010000 PLUG, RO1 2
16 1 24101-060084 BEARING, BALL 6008 2
17 1 24104-060094 BEARING, BALL 6009UU 2
18 1 24311-000160 O-RING, 1AP16.0 2
19 1  24321-000800 O-RING, 1AG80.0 2
20 1 26013-100252 BOLT, M10X 25 12
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.40
(A)=F265DP-P (D)=

Fig.40. FRONT SHAFT (2) o o

No. Lev. Parts No. Description

Qty
A ® € O E ©

194556-13870 SHAFT, FRONT 2ND

Fig. 40 FRONT SHAFT (2)

194556-13890 PINION, FRONT FINAL

24101-063054 BEARING, BALL 6305

A
2
194556-13880 GEAR, FRONT SHAFT 2
2
2
24104-062074 BEARING, BALL 6207UU 2

aObhwNER
N =

N:Old%New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.41. FRONT SPINDLE

Fig. 41 FRONT SPINDLE

(A)=F265DP-P
(B)=
(©)=

0CT10-M24500 Fig.41
)=
©®=
=

No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢

1 1  194556-12620 STUD, M14X24 4

2 1  194556-12630 WASHER, SPRING 14 4

3 1  194556-12640 NUT, M14 4

4 1 194278-12650 BOLT, M14X25 8

5 1  194556-14110 SPINDLE, FRONT 2

6 1  194556-14120 GEAR, FRONT SHAFT 2

7 1  194556-14150 WASHER 2

8 1  194556-14160 WASHER 2

9 1  194312-32670 SLEEVE, SI 57X62X18 2

10 1 24101-062104 BEARING, BALL 6210 4

11 1 26116-100202 BOLT, M10X 20 PLATED 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.42. FRONT SHAFT COVER

Fig. 42 FRONT SHAFT COVER

|

0CT10-M24500 Fig.42

(A)=F265DP-P (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1  194556-14600 COVER, SHAFT 1
2 1 194311-14650 BOOT, SHAFT COVER 1
3 1  194556-14700 COVER, SHAFT 1
4 1  23010-050000 CLAMP, 50 1
5 1  23010-055000 CLAMP, 55 1
6 1  24321-000550 O-RING, 1AG55.0 1
7 1 26106-080122 BOLT, M8X 12 PLATED 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.43

Fig.43. FRONT WHEEL TIRE (=Fassorp o
€)= (F)=
, No.  Lev. Parts No. Description » ® (C)QII{D) © ® |
F l g' 43 FRONT WHE E L T l RE 1 1 794321-14700 TIRE ASSY 7 X16 1
2 2 194321-14700 WHEEL 5JAX16WDC 1
3 2  194321-14820 TUBE 1
4 2 194321-14860 TIRE, 7-16 4 FSLM 1
5 2 194321-14830 VALVE, AIR INLET 1
6 1 794321-14800 TIRE ASSY 7 X16 1
7 2 194321-14700 WHEEL 5JAX16WDC 1
8 2 194321-14820 TUBE 1
9 2  194321-14860 TIRE, 7-16 4 FSLM 1
10 2 194321-14830 VALVE, AIR INLET 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.44

Fig.44. STEERING GEAR (yzreesor P o

(B)=
(©)= (F)=

Lev. Parts No. Description Qty |

Fig. 44 STEERING GEAR ' @ @ © O 6 @

P4
o

198361-15100 GEAR COMP.,STEERING
194556-15110 CASE ASSY, GEAR
194454-15280 U-GASKET

194321-15310 SEAL, OIL
194556-15150 CASE ASSY
194556-15310 PLUG ASSY

194556-15350 SEAL
194556-15410 PLUG
24341-000560 O-RING, 1AS56.0

4% §
w
0
© 0O NOOOOMWNE

=
o

194556-15210 COVER ASSY, SIDE
194556-15220 SEAL, SLIPPER

[N
[N

38 12 24341-000340 O-RING, 1AS34.0
13 194556-15250 SHAFT, SECTOR
14 194556-15360 BOLT
15 194556-15370 BOLT
16 194556-15380 NUT, LOCK
17 194327-15410 BUSH, COLUMN
18 194556-15420 LOCK NUT
19 198361-15450 SHAFT COMP.,STEERING
198361-15470 COLUMN
21 194454-15490 O-RING
22 194454-15500 SPRING PIN
23 194454-15510 RIVET
24 194454-15600 SPRING
25 194454-15610 BOLT
26 194321-15860 NUT M27
27 22217-060000  WASHER, SPRING 6
28 22217-100000  WASHER, SPRING 10
29 22217-270000  WASHER, SPRING 27

w
o

24311-000080 O-RING, 1AP8.0

w
ey

24325-000850  O-RING, 1BG85.0
24341-000630  O-RING, 1AS63.0
194080-15550  WASHER, 12

194145-15560 BOLT M12X 33
194556-15560 BOLT M12X 95
198361-15620  ARM,PITMAN

26356-120002 NUT, M12
194940-15800  WHEEL COMP.,STEERING
194940-15870 CAP, WHEEL

N

o
NERPRREPRPREPENNNMNNONNNNONNNONONNONDNDNNONNND DWW w(wNow|(wN e
PR RRPNONNRPRRPRRPRORPRAORRRERIVRERIPRRERIRPAERIPRPRERINNRIPRRERRR

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.45
(A)=F265DP-P D)=

Fig.45. DRAG-ROD - -

No. Lev. Parts No. Description I R

Qty
A ® € O E ©

194556-16310 ROD ASSY, DRAG
194450-12552 COVER, DUCT
194450-12561 RING, SET

Fig. 45 DRAG-ROD

194450-16170 CASTLE NUT M16
22417-300250 PIN, COTTER 3.0X25
24761-060000 NIPPLE, GREASE MT6X1

o U WNE
N NNINDN B
NNDNINN PR

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.46. POWER STEERING VALVE

Fig. 46 POWER STEERING VALVE

(A)=F265DP-P
(B)=
(©)=

0CT10-M24500 Fig.46
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 158870-17400 DIVIDER ASSY, FLOW 1
2 2 158870-17510 PLUG 1
3 2 158870-17520 SPRING,RELIEF 1
4 2 158870-17580 SPRING, COIL 1
5 2 158870-17590 PLUG 1
6 2 158870-17610 POPPET 1
7 2 110250-53151 SHIM 1
8 2 24311-000180 O-RING, 1AP18.0 1
9 2 24311-000200 O-RING, 1AP20.0 1
10 1  194556-17550 BOLT M16 3
11 1  194420-62260 RUBBER, CUSHION 3
12 1 22137-080000 WASHER, 8 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.47

Fig.47. POWER STEERING PIPING G ooomP o

(©)= (F)=

Fig. 47 POWER STEERING PIPING e et pescrption W ® © 06 6

P4
o

1 1 194556-17610 PIPE, LOW-PRESSURE 1
2 1 194556-17710 PIPE, HIGH PRESSURE 1
-3 3 1 194556-17750 PIPE, HIGH PRESSURE 1
4 1 194556-17780 BOLT, JOINT M16 1
5 1 194556-17780 BOLT, JOINT M16 1
6 1 194556-17810 PIPE, RETURN 1
7 1 194321-17870 BOLT 10, PIPE JOINT 1
8 1 194321-17870 BOLT 10, PIPE JOINT 1
9 1 194556-17870 HOSE, RETURN RUBBER 1
10 1 194640-17870 CLAMP 1
11 1 194321-48140 BOLT 15, PIPE JOINT 1
12 1 194321-48140 BOLT 15, PIPE JOINT 1
13 1 194180-48290 HOSE, PRESSURE 1
14 1 194464-48850 RUBBER, ABSORBER 2
15 1 194190-61761 RUBBER, CUSHION 1
16 1 23010-018000 CLAMP, 18 2
17 1  23010-023000 CLAMP, 23 2
18 1 23414-160021 GASKET, 16X1.0 4
19 1 23414-160021 GASKET, 16X1.0 4
20 1 23414-200026 GASKET, 20X1.0 2
21 1 23414-200026 GASKET, 20X1.0 2
22 1 24311-000200 O-RING, 1AP20.0 2
23 1 26106-060352 BOLT, M6X 35 PLATED 3
24 1 26106-060352 BOLT, M6X 35 PLATED 4
25 1 26106-080302 BOLT, M8X 30 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.48

Fig.48. POWER STEERING TANK G ooomP o

(©)= (F)=

Lev. Parts No. Description Qty |

z
°

Fig. 48 POWER STEERING TANK Soatssomlo BOLT. MeKIG OENCHCONCMCENG!

1 1 1
2 1 194556-17100 STRAINER 1
3 1  194556-17201 PIPE, STRAINER 1
4 1 194556-17251 PACKING 1
5 1 194556-17900  TANK, PST OIL 1
6 1  194556-17970 PLUG M20 1
7 1 194556-18110 BRACKET 1
8 1 194556-18150 STAY, TANK 1
9 1 194990-22050 NUT, M8 4
10 1 194990-22050 NUT, M8 1
11 1 194320-51580 RUBBER, CUSHION B 2
12 1 22190-080000  WASHER, SEAL 8 4
13 1 22190-080000  WASHER, SEAL 8 1
14 1 24311-000180 O-RING, 1AP18.0 1
15 1 26106-080122 BOLT, M8X 12 PLATED 1
16 1 26106-080202 BOLT, M8X 20 PLATED 4
17 1 26106-080202 BOLT, M8X 20 PLATED 1
18 1 26106-080202 BOLT, M8X 20 PLATED 4
19 1 26106-080202 BOLT, M8X 20 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.49

Fig.49. CLUTCH HOUSING G ooomP o

(©)= (F)=

P4
o

Lev. Parts No. Description

Fig. 49 CLUTCH HOUSING ' @ ® O 6 O

1 1 198365-21100 HOUSING COMP.,CLUTCH 1
2 2 194740-06080 BUSH, 25X30X18 4
3 2 194680-22280 BUSH, 20X26X22 2
4 2 194680-22290 SEAL, OIL G202604 2
5 2 26216-080352 STUD, M8X 35 1
6 1  194146-21150 COVER, SIDE 1
7 1 194146-21161 GASKET, SIDE COVER 1
8 1 194150-21910 PLUG, 11.2 8
9 1 194605-24120 PACKING, AXLE CASE 1
10 1 194605-24220 GASKET, MISSION 1
11 1 22190-080000  WASHER, SEAL 8 1
12 1 22217-120000  WASHER, SPRING 12 2
13 1 22217-120000  WASHER, SPRING 12 7
14 1 22312-100180 PIN, PARALLEL M10X18 2
15 1 22312-100200 PIN, PARALLEL M10X20 2
16 1 22351-080018 PIN, SPRING 8.0X18 2
17 1  23414-100000 GASKET, 10X1.0 1
18 1 23887-100002 PLUG, 10 1
19 1 24761-010000 NIPPLE, GREASE M6F 2
20 1 26013-080162 BOLT, M8X 16 11
21 1 26013-080162 BOLT, M8X 16 2
22 1 26013-121152 BOLT, M12X115 7
23 1 26116-080162 BOLT, M8X 16 PLATED 1
24 1 26116-120352 BOLT, M12X 35 PLATED 4
25 1 26116-120402 BOLT, M12X 40 PLATED 1
26 1 26116-120502 BOLT, M12X 50 PLATED 1
27 1 26116-120502 BOLT, M12X 50 PLATED 2
28 1 26716-120002 NUT, M12 1
29 1 194605-21130 COVER, MISSION CASE 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.50

Fig.50. SINGLE CLUTCH (=Fassorp o
€)= (F)=
No.  Lev. Parts No. Description Qty
A B () O (E) R

Fig. 50 SINGLE CLUTCH

1 1 194320-21510 DISC ASSY, CLUTCH 1
2 1 194320-21700 PLATE, PRESSURE 1
3 1 22351-060016 PIN, SPRING 6.0X16 3
4 1 26106-080162 BOLT, M8X 16 PLATED 6

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.51

Fig.51. CLUTCH SHAFT (A)=F265DP-P (0)=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

Fig. 51 CLUTCH SHAFT ' A @ © O 6 @

P4
o

1 1 198365-22110 SHAFT,MAIN DRIVE 1
2 1 198360-22510 CASE,MAIN DRIVE 1
3 1 198360-22520 PACKING,BRG.RETAINER 1
4 1 198365-22530 CASE,SEAL 1
5 1 198360-22541 NEEDLE T304030 1
6 1 198360-22550 BEARING, TMB006 1
7 1 194312-25470 SPACER, 30X40X2 1
8 1 22217-080000  WASHER, SPRING 8 3
9 1 22242-000300 RING, 30 2
10 1 24165-000402 CIRCLIP, 40 1
11 1 24341-000500 O-RING, 1AS50.0 1
12 1 24421-304208 SEAL, OIL TC304208 1
13 1 26116-080602 BOLT, M8X 60 PLATED 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.52

Fig.52. CLITCH RELEASE %;2650""’ EE);

Lev. Parts No. Description Qty |

z
°

F i g' 5 2 C L U TC H R E L EA S E 194322-04400 SPRING, RETURN B0 h 6.6

194555-22130 SLEEVE ASSY, BEARING
194130-22170 FELT

194555-22180 BUSH, CLUTCH
194990-42710 BEARING, TK40-14
198360-22140 SHAFT, RELEASE

198440-22310  YOKE,CLUTCH SHIFT
22351-050036 PIN, SPRING 5.0X36
22351-080036 PIN, SPRING 8.0X36

© oo N[O AwN R
PR R NOMNN R R
PR ERRRERNNEN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.53. CLUTCH PEDAL

Fig. 53 CLUTCH PEDAL

———

n9

(A)=F265DP-P
(B)=
(©)=

0CT10-M24500 Fig.53
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1  194555-22410 PEDAL, CLUTCH 1

2 1  194555-22460 ROD, RELEASE 1

3 1  194555-22490 PIN 1

4 1  194555-22910 SPRING, LOCK 1

5 1  194555-22920 LEVER, LOCK 1

6 1 194312-37510 SPRING, RETURN 1

7 1 22137-080000 WASHER, 8 1

8 1 22137-080000 WASHER, 8 1

9 1 22272-000120 RING, E-12 1

10 1 22417-200300 PIN, COTTER 2.0X30 2

11 1 24761-010000 NIPPLE, GREASE M6F 1

12 1 26116-080754 BOLT, M8X 75 PLATED 1

13 1 26716-080002 NUT, M8 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.54. OIL STRAINER

0CT10-M24500 Fig.54

(A)=F265DP-P (D)=
(B)= (E)=
(©)= (F)=
Description Qty |

A ® € O E ©

COVER, STRAINER
FILTER, SUCTION
O-RING, 1AG50.0

, No. Lev. Parts No.
F!g- 54 OIL STRAINER 1 1  194555-24221
2 1  194555-24930
3 1 24321-000500
4 1 26013-080202

[

BOLT, M8X 20

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.55

Fig.55. MAIN SHAFT (A)=F265DP-P (0)=

(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |

F i g. 55 MA I N SHAFT 198360-25130 GEAR, MAIN 30 B O h 6 6

194555-25150 GEAR, MAIN 19
194555-25160 GEAR, MAIN 23

194605-25210 SHAFT, MAIN
194640-25390 BEARING, BALL TMB205
22242-000350 RING, 35

~Njo o slw N e
N T = = N [ RS
S N S

24101-063054 BEARING, BALL 6305

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.56
Fig.56. COUNTER SHAFT (R-Fz05DP- or
©)= =

Fig. 56 COUNTER SHAFT e remhe pescrption W ®© o e 6

P4
o

1 1  194421-13640  BOLT, M8X22 4
2 1  194421-13650 WASHER, SPRING 8 4
3 1 194286-25601  BEARING, COUNTER 1
4 1 194555-25750 COLLAR, SPLINE 1
5 1 19841525810 RETAINER,BEARING 1
6 1 194555-25820 GEAR, RANG SHIFT 1
7 1 198360-25830 GEAR 33,SLIDE 1
8 1 198415-25830  WASHER 25X42X4 1
9 1 198360-25840  GEAR 56,SUB-CHANGE 1
10 1 198415-25840  SPACER, 16X38X4.5 1
11 1 198415-25850  WASHER 30X70X7.5,SPR 1
12 1 198415-25870  SHIM 0.1,RETAINER 2
13 1 19841525880  SHIM 0.3,RETAINER 1
14 1 19841525890  SHIM 0.5,RETAINER 1
15 1 198415-28820  NUT, LOCK M16 1
16 1 198415-28830  NUT, LOCK M16 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.57

Fig.57. DRIVEN SHAFT (R-Fz05DP- o-

(©)= (F)=

P4
o

Lev. Parts No. Description

Fig. 57 DRIVEN SHAFT ' (A)_(® (© © ® 6

1 1  198360-22550  BEARING, TMB006 2
2 1 194555-24470  KEY 4X4X12 1
3 1 19836524550  RETAINER,BEARING 1
4 1 194605-25340 COLLAR 30X43X26.5 1
5 1 194640-25390  BEARING, BALL TMB205 1
6 1  194605-25410  SHAFT, DRIVEN 1
7 1 194605-25420  GEAR, DRIVEN 29 1
8 1 198365-25430 GEAR 22 COMP.,DRIVEN 1
9 2 194555-25390  BUSH 33X37X18 1
10 1  194605-25450 GEAR, DRIVEN 1
11 1 19455525640  CIRCLIP 29 1
12 1 194605-25660  SPRING 1
13 1 198365-26190 COLLAR,SPLINE 1
14 1 194640-26440  BEARING, BALL TMB206 1
15 1 194605-26560  GEAR, DRIVEN 1
16 1 198360-26610 COLLAR, SPLINE 1
17 1 194555-26620  SHIFTER 2
18 1 194190-26840  SPACER, 25X35X1.6 1
19 1 22252-000550  RING, 55 2
20 1 22252-000620 RING, 62 2
21 1 22262-000370  RING, R-37 2
22 1 24161-354017 BEARING, 354017 2
23 1 24162-303716  BEARING, 303716 1
24 1 26013-080202  BOLT, M8X 20 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.58

Fig.58. RANGE SHIFT SHAFT (=Fassorp o
€)= (F)=
No.  Lev. Parts No. Description Qty |
F ' SH FT SHAFT A B () O (E) R

l g M 5 8 R A N G E I 1 1 198360-25700 SHAFT,SUB-CHANGE 1
2 1 198360-25710 COLLAR 34X40X23 1
3 1  194555-25720 GEAR, SLIDE 1
4 1 198360-25730 GEAR 16,SUB-CHANGE 1
5 1  198360-25740 GEAR 30,SUB-CHANGE 1
6 1 22242-000320 RING, 32 1
7 1 22252-000470 RING, 47 1
8 1 22262-000620 RING, R-62 1
9 1 24101-062044 BEARING, BALL 6204 1
10 1 24101-062064 BEARING, BALL 6206 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.59

Fig.59. REVERSE SHAFT (R-Fz05DP- o=

(©)= F=

No.  Lev. Parts No. Description Qty I R
' A F T A B () O (E) R

F ' g' 5 9 R E V E R S E S H 1 1 194990-20170 NUT, M8 1
2 1 194300-25230 WASHER 17X32X,THRUST 1
3 1 198365-25910 SHAFT,IDLE REVERSE 1
4 1 198360-25920 GEAR,IDLE REVERSE 1
3 5 1 22117-080000 WASHER, 8 1
6 1 22287-080000 WASHER, 8 1
7 1 24161-222617 BEARING, 222617 1

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.60
Fig.60. P.T.O. DRIVE SHAFT G ooomP o

(©)= (F)=

P4
o

Lev. Parts No. Description

Fig. 60 P. T.0. DRIVE SHAFT ' A _|® © O 6 O

1 1  194605-25450 GEAR, DRIVEN 1

2 1 194150-25530  WASHER, 20X43X2.5 1

3 1 198360-25660 SPRING,LEAF 1

4 1 194318-25670 COLLAR, 8.8X12X19 1

5 1 194640-25940  WASHER, 30X50X2 1

6 1 198365-26190 COLLAR,SPLINE 1

7 1 194640-26440 BEARING, BALL TMB206 1

8 1 198365-26510 SHAFT,P.T.0.DRIVEN 1

9 1 198365-26530 COLLAR, 30X38X27.4 1

10 1 198360-26550 GEAR 37,P.T.O. 1

11 1 194605-26560 GEAR, DRIVEN 1

12 1 198360-26580 GEAR 29,P.T.O. 1

8 13 1 198360-26610 COLLAR, SPLINE 1
14 1  194555-26620 SHIFTER 2

14 15 1 22157-080000  WASHER, 8 1

6 16 1 22242-000300 RING, 30 1

17 1 24101-063054 BEARING, BALL 6305 1

e 18 1 24161-303520 BEARING, 303520 2
19 1 24161-354017 BEARING, 354017 2
‘ 20 1 26116-060302 BOLT, M6X 30 PLATED 1
21 1 26116-080252 BOLT, M8X 25 PLATED 1

22 1 26346-060002 NUT, M6 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.61

Fig.61. P.T.O. SHAFT (A)=F265DP-P (D)=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

Fig. 61 P.T.0.SHAFT ' @ ® © © € 6

P4
o

194320-25270 COLLAR, 30X40X2.5
198360-26130 COUPLING,P.T.O.
198360-26310 SHAFT,P.T.O.

22242-000300 RING, 30
22242-000340 RING, 34
22252-000260 RING, 26

24101-063064 BEARING, BALL 6306
24121-062064 BEARING, BALL 6206NR

o N oA N R
L T = W SN [N
PRk RNk PR

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.62

Fig.62. MAIN SHIFT (=F26s0P-> o
©F= (GE
F l g' 62 MA | N SH | FT No. Lev. Parts No. Description @ ® (C)QI{D) ©® © |
1 1 1A1040-26320  CIRCLIP, 30-H 1
2 1 198365-27090  PACKING,MN.CHG.CASE 1
6 Y33 3 1 198365-27100  CASE,MAIN CHANGE 1
S 4 1 19836527110  COVER,MN.CHG.CASE 1
{33 5 1 198365-27120  ARM,CHANGE 1
% 15 3 6 1 198365-27150  COLLAR 1
9 7 1 198365-27180  LEVER, MAIN CHANGE 1
8 1 194065-27200  SPRING, 21.5 2
9 1 198365-27200  ARM,MAIN CHANGE 1
10 1 198365-27240  BALL, SHIFTER 1
11 1 198365-27250  BOOT, RUBBER 1
12 1 194310-27260  CIRCLIP, BR 32 1
13 1 198415-27310  SPACER, 8X6.8 2
14 1 19836527320  SHIFTER, MAIN CHANGE 2
15 1 194605-27340  FORK 1
16 1 194605-27350  FORK, MAIN CHANGE 1
17 1 194145-27450  SPRING 1
18 1 198365-27460  SHAFT,NO.1-R FORK 1
19 1 198365-27470  SHAFT,NO.2-3 FORK 1
20 1 194605-27480  HOLDER, FORK SHAFT 1
21 1 194065-27500  SPRING, LEVER 1
22 1 194605-27870  BOLT 1
23 1 1E6210-54920  SPRING 23 2
24 1 22117-140000  WASHER, 14 1
25 1 22190-100000  WASHER, SEAL 10 1
26 1 22217-080000 WASHER, SPRING 8 5
27 1 22242-000150  RING, 15 1
28 1 22242-000150 RING, 15 1
29 1 22242000200  RING, 20 1
30 1 22252000370  RING, 37 1
31 1 22351035040  PIN, SPRING 3.5X40 1
32 1 22351035040  PIN, SPRING 3.5X40 1
33 1 22351-060025  PIN, SPRING 6.0X25 4
34 1 22351-060040  PIN, SPRING 6.0X40 1
35 1 22351-060040  PIN, SPRING 6.0X40 1
36 1 23000-054000  CLAMP, 54 1
37 1 23010-020000 CLAMP, 20 1
38 1 23414-100000  GASKET, 10X1.0 1
39 1 23414-100000  GASKET, 10X1.0 1
40 1 23887-100002  PLUG, 10 1
41 1 23887-100002  PLUG, 10 1
42 1 23887-140002  PLUG M14 1
43 1 24190-100001  BALL, STEEL 5/16 4
44 1 24311000120  O-RING, 1AP12.0 1
45 1 24341-000500  O-RING, 1AS50.0 1
46 1 26013-080252  BOLT, M8X 25 3
47 1 26116-080402  BOLT, M8X 40 PLATED 5
48 1 27260-150000  PLUG, 15 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.63. MECHANICAL CONTROL

Fig. 63 MECHANICAL CONTROL

0CT10-M24500 Fig.63

(A)=F265DP-P (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1  194990-22140 NUT, M8 1
2 1 198365-27160 KNOB, MAIN SHIFT 1
3 1 198415-27271 LEVER, CHANGE 1
4 1 198365-27350 BOOT 1
5 1 198365-27360 RETAINER, BOOT 1
6 1 26023-060162 SCREW, M6X16 4
7 1 26116-080354 BOLT, M8X 35 PLATED 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.64. RANGE SHIFT

Fig. 64 RANGE SHIFT

(o]

- ==

0CT10-M24500 Fig.64

(A)=F265DP-P (D)=

(B)= B)=

©)= (F)=

No. Lev. Parts No. Description ' |
A B (€ O (E) (F)

1 1 194145-27450  SPRING 1
2 1 198360-27510 FORK,SUB-CHG.SHIFT 1
3 1 194555-27520  ARM, SHIFT 1
4 1 198360-27560 SHAFT, FORK 1
5 1 198410-27571 SHAFT,SUB-CHANGE 1
6 1 198360-27590 WASHER 17X24X1.6 1
7 1 198415-27610 LEVER, SUB CHANGE A 1
8 1 22272-000150  RING, E-15 1
9 1  22351-035032 PIN, SPRING 3.5X32 1
10 1 22351-035032 PIN, SPRING 3.5X32 1
11 1 22351-060032 PIN, SPRING 6.0X32 1
12 1 22351-060032 PIN, SPRING 6.0X32 1
13 1 22351-060040  PIN, SPRING 6.0X40 1
14 1 23414-100000 GASKET, 10X1.0 1
15 1 23887-100002 PLUG, 10 1
16 1  24190-100001 BALL, STEEL 5/16 1
17 1  24311-000125 O-RING, 1AP12.5 1
1 1

[
[ee]

24421-173007

SEAL, OIL TC173007

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.65

Fig.65. RANGE SHIFT CONTROL (=Fassorp o
€)= (F)=
No.  Lev. Parts No. Description Qty |

Fig. 65 RANGE SHIFT CONTROL W ®© 06 6

194420-27550 KNOB, SHIFT
198415-27890 LEVER, SUB CHANGE
198360-27940 ROD,SUB-CHG.CHANGE

194641-27960 PIPE, PROTECTOR
22137-100000 WASHER, 10
22272-000120 RING, E-12

~Njo o slw N e
N T = = N [ RS
N e e N

22417-200300 PIN, COTTER 2.0X30

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.66

Fig.66. P.T.O. SHIFT (Ry=Fzec0P-P ©-
©= =

Lev. Parts No. Description Qty |

Fig. 66 P.T.0. SHIFT ' @ ® © 0O 6 O

P4
o

1 1 1A1320-11100  WASHER,PULLEY 2
2 1  194150-22480 NUT, M10 L 1
3 1  194555-26980 PIPE, 18X20X30 1
4 1  194555-27450 ROD ASSY 1
5 1 198360-27710 ROD A,P.T.O.CHANGE 1
6 1  194555-27720 ROD, PTO SHIFT 1
7 1 194555-27730 KNOB, PTO 1
8 1 194640-27751 LEVER 1
9 1 194640-27781 LEVER, PTO 1
10 1 194555-27790 SHAFT 1
11 1  194555-27800 LEVER, PTO SHIFT 1
12 1 194312-27850 BUSH 17X20X29 2
13 1 194312-27890 SPRING 1
14 1 194250-47490  TURNBUCKLE 10*50 1
15 1 1C6281-52320 PIN, SNAP 8 2
16 1 22137-100000  WASHER, 10 4
17 1 22137-140000 WASHER, 14 1
18 1 22272-000150 RING, E-15 2
19 1 22372-080000 PIN, SNAP 8 2
20 1 26756-100002 NUT, LOCK M10 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.67

Fig.67. P.T.O. FORK (Ry=Fzec0P-P ©-
©= =

Lev. Parts No. Description Qty |

Fig. 67 P. T.0. FORK ' @ ® © O ® 6O

P4
o

1 1 194145-27450 SPRING 2
2 1 194555-27610  ARM, SHIFT 1
3 1 194555-27640  ARM, SHIFT 1
8 4 1 194605-27650 RETAINER 1
5 1 194605-27670 PLATE 1
6 1 198365-27680 SHAFT,NO.1-2 FORK 1
7 1 198365-27690 SHAFT,NO.3-4 FORK 1
8 1  194555-27740 FORK, SHIFT A 2
9 1 194555-27810  ARM, SHIFT 1
10 1 194555-27850  ARM, PTO SHIFT 1
11 1 194555-27940 HOLDER, SHIFT ARM 2
12 1 194555-27950 SPINDLE, 8X16 1
13 1 1E6240-93310 COLLAR, DUST 2
14 1 22217-080000  WASHER, SPRING 8 1
15 1 22351-060025 PIN, SPRING 6.0X25 2
16 1 22351-060032 PIN, SPRING 6.0X32 2
17 1 22351-080020 PIN, SPRING 8.0X20 1
18 1 24190-100001 BALL, STEEL 5/16 2
19 1 24311-000210 O-RING, 1AP21.0 2
20 1 24421-173007 SEAL, OIL TC173007 2
21 1 26013-080162 BOLT, M8X 16 1
22 1 26013-080202 BOLT, M8X 20 2
23 1 26013-080202 BOLT, M8X 20 1
24 1 26716-080002 NUT, M8 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.68

Fig.68. FRONT DRIVE (p=F2650P-P o-
©)= (F)=
) No. Lev. Parts No. Description @ ® © ' o ©® © |
F | g' 6 8 FRONT DR I VE 1 1 198361-27651  ARM,FRONT SHIFT 1
2 1 198416-28160 GEAR 30-40,IDLE 1
3 1 198361-28180 COLLAR 30X38X12.4 1
4 1 194556-28210 SHAFT, FRONT DRIVE 1
5 1  194556-28220 GEAR, FRONT DRIVE 1
6 1 194311-28230  SPRING, 21.2 1
7 1 198416-28280  PINION,FRONT DRIVE 1
8 1 198366-28310 ARM,FRONT CHANGE 1
9 1 194681-28380  PLATE, KEEP 1
10 1  194191-28451 BLOCK, SHIFT 1
11 1 1E6190-54080 SLEEVE SI25X30X13 1
12 1  22242-000240  RING, 24 1
13 1 22242-000290 RING, 29 1
14 1 22242-000300 RING, 30 1
15 1 22252-000520  RING, 52 1
16 1 22252-000550 RING, 55 1
17 1 22351-060032 PIN, SPRING 6.0X32 1
18 1 24101-060064  BEARING, BALL 6006 2
19 1 24101-062054 BEARING, BALL 6205 2
20 1  24190-080001 BALL, STEEL 1/4 2
21 1 24421-173007 SEAL, OIL TC173007 1
22 1 24421-305208  SEAL, OIL TC305208 1
23 1 26013-080162 BOLT, M8X 16 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.69. FRONT SHIFT

Fig. 69 FRONT SHIFT

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.69
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198415-27451  STAY COMP.,SHIFT LVR 1
2 1 198361-27640 COLLAR, 17.3X12.7X22 1
3 1 198361-27670  SHAFT, LEVER 1
4 1 198330-27790 ROD,P.T.0. CHANGE 1
5 1 198361-28461 LEVER COMP.,FRONT 1
6 2 24550-012200  BUSH, 12X20 1
7 1 194940-47341 KNOB, LEVER 1
8 1 22137-100000 WASHER, 10 2
9 1 22417-200300  PIN, COTTER 2.0X30 2
10 1 26106-060122 BOLT, M6X 12 PLATED 1
11 1 26106-080162 BOLT, M8X 16 PLATED 1
12 1 26106-080202 BOLT, M8X 20 PLATED 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.70

Fig.70. CREEP COVER (A)=F265DP-P (D)=
(©)= (F)=

No. Lev. Parts No. Description I R

Qty
A ® € O E ©

Fig. 70 CREEP COVER

1 1 198360-24420 COVER,CREEP 1
2 1  194556-24430 PACKING, COVER 1
3 1 26013-080252 BOLT, M8X 25 5

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.71

Fig.71. RING GEAR (A)=F265DP-P (D)=

(B)= (E)=

(©)= F=
Qty
A B © O E ¢

No. Lev. Parts No. Description
1 198415-25820  BEARING NJ2207E 1

Fig. 71 RIN
I g (] G G E A R 2 1 198415-31300 GEAR W/COUNTERSHAFT 1

=

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.72. DIFFERENTIAL GEAR

Fig. 72 DIFFERENTIAL GEAR

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.72
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198360-31500 GEAR, DIFFERENTIAL L 1
2 1 198360-31510 GEAR, DIFFERENTIAL R 1
3 1 198360-31530 LINER, PINION 2
4 1 198360-31800 PINION, DIFFERENTIAL 2
5 1 198360-31810 SHAFT, DIFFERENTIAL 1
6 1 198360-31850 LINER, PINION 2
7 1 198360-32110 CASE, DIFFERENTIAL 1
8 1 22242-000400 RING, 40 1
9 1 22351-050040 PIN, SPRING 5.0X40 1
10 1 24101-060084 BEARING, BALL 6008 1
11 1 24101-060114 BEARING, BALL 6011 1
12 1 26013-080202 BOLT, M8X 20 12
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.73. DIFFERENTIAL CARRIER

Fig. 73 DIFFERENTIAL CARRIER

0CT10-M24500 Fig.73

(A)=F265DP-P (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 194555-32300 CARRIER,DIFFERENTIAL 1
2 1 194640-32350 SHIM, T=0.1 3
3 1  194640-32360 SHIM, T=0.3 2
4 1 194640-32370  SHIM, T=0.5 1
5 1 26013-080202 BOLT, M8X 20 6

Yes

N:Old *ies

New, O:OIdL‘L»NeW, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.74

Fig.74. REAR AXLE CASE G ooomP o
€)= (F)=

Lev. Parts No. Description Qty |

Fig. 74 REAR AXLE CASE ' AW E © O 6 6O

P4
o

1 1 194555-24290 DIPSTICK 33X120 1
2 1 198415-24300 CASE COMP.,REAR AXLE 1
3 2 22217-080000  WASHER, SPRING 8 1
4 2 22217-100000  WASHER, SPRING 10 3
l‘? ) 5 2 22217-120000 WASHER, SPRING 12 2
6 2 22217-120000  WASHER, SPRING 12 1
7 2 22312-100180 PIN, PARALLEL M10X18 4
8 2 22312-100180 PIN, PARALLEL M10X18 2
9 2 23871-030000 PLUG, RO3 1
10 2 24550-020150 BUSH, 20X15 4
11 2 26216-080202 STUD, M8X 20 1
12 2 26216-100252 STUD, M10X 25 3
13 2 26216-120302 STUD, M12X 30 2
14 2 26216-120352 STUD, M12X 35 1
15 2 26716-080002 NUT, M8 1
16 2 26716-100002 NUT, M10 3
17 2 26716-120002 NUT, M12 1
18 2 26716-120002 NUT, M12 2
19 1  194555-24451 CASE, OIL SEAL 1
20 1  194555-24460 PLATE, OIL SEAL 1
21 1 194370-26350 SEAL, OIL QLF356019 1
22 1 198290-26860 COVER, SHAFT 1
23 1  194555-32640 HOLDER 1
24 1 194555-32810 PIN 1
25 1 22217-080000  WASHER, SPRING 8 2
26 1 22217-080000  WASHER, SPRING 8 4
27 1 22351-080050 PIN, SPRING 8.0X50 1
28 1 23491-140002 PLUG, 14 1
29 1 24311-000160 O-RING, 1AP16.0 1
30 1 24321-000700 O-RING, 1AG70.0 1
31 1 24351-020300 O-RING 1A 2030 1
32 1 24761-010000 NIPPLE, GREASE M6F 2
33 1 26116-080302 BOLT, M8X 30 PLATED 2
34 1 26116-080302 BOLT, M8X 30 PLATED 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.75. REAR HOUSING

Fig. 75 REAR HOUSING

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.75
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1  194555-32601 HOUSING, AXLE 1
2 1  194555-32611 HOUSING, AXLE 1
3 1  194555-32620 GASKET, HOUSING 2
4 1 198410-32620 SLEEVE, LEVER 2
5 1  194555-32630 HINGE, CHECK CHAIN 2
6 1 194180-32640 PLATE, PUSH 2
7 1 22312-100180 PIN, PARALLEL M10X18 4
8 1 22635-600120 RIVET, 6.0X12 2
9 1  23491-140002 PLUG, 14 2
10 1 24311-000160 O-RING, 1AP16.0 2
11 1  24421-223508 SEAL, OIL TC223508 2
12 1 26013-100302 BOLT, M10X 30 19
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.76. DIFFERENTIAL LOCK

Fig. 76 DIFFERENTIAL LOCK
12'

’ @’/Q

0CT10-M24500 Fig.76

(A)=F265DP-P (D)=

(B)= (E)=

€)= (F)=

No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1  194990-22140 NUT, M8 1
2 1 194130-33100 SLIDER, DIFFERENTIAL 1
3 1  194555-33130 SPRING, RETURN 1
4 1  194555-33140 FORK, SHIFT 1
5 1  194555-33150 SHAFT 1
6 1 198412-33160 PEDAL, DIFF. LOCK 1
7 1 198360-33190 HEAD, PEDAL 1
8 1 22351-050040 PIN, SPRING 5.0X40 1
9 1 22351-080032 PIN, SPRING 8.0X32 2
10 1 22351-080040 PIN, SPRING 8.0X40 1
11 1 24311-000160 O-RING, 1AP16.0 1
12 1 26116-080302 BOLT, M8X 30 PLATED 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.77

Fig.77. FINAL PINION & GEAR (=Fassorp o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R

Fig. 77 FINAL RINION & GEAR

A
194430-25810 BEARING, BALL TMB207 4
198360-33400 PINION L,FINAL 1
198360-33410 PINION, FINAL R 1
198360-33500 GEAR, FINAL 2

Alw N R
TS

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.78. REAR AXLE SHAFT

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.78
)=
©®=
=

. No. Lev. Parts No. Description @ @ © 0 6 @ |

F ' g' 7 8 R E A R A X L E S HA F T 1 1 194447-14140  SEAL, OIL TC6Y577512 2
2 1 194447-14180  SLEEVE, SL 52X57X18 2
3 1 194555-34100  SHAFT, REAR AXLE 2
4 1  194555-34120 COLLAR, 45X54X17 2
5 1 194555-34180  BOLT, M16X30 8
6 1 194555-34190  WASHER, SPRING 16 12
7 1 194555-34200  STUD 16X28 4
8 1 194555-34210  NUT, M16 4
9 1 194555-34310 COVER, REAR AXLE 2
10 1 194555-34340  PACKING, AXLE COVER 2
11 1 194555-34350 BOLT, M10X30 20
12 1  22242-000450  RING, 45 2
13 1 22252-000850 RING, 85 2
14 1 22287-100000 WASHER, 10 20
15 1 24101-062084  BEARING, BALL 6208 2
16 1 24101-062094  BEARING, BALL 6209 2

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.79

Fig.79. REAR WHEEL TIRE G ooomP o
€)= (F)=

Lev. Parts No. Description Qty |

P4
o

Fig. 79 REAR WHEEL TIRE ' S— @ ® © O € @

1 1 TIRE ASSY, REAR L 1
2 2 198415-34230  WHEEL ASSY 1
3 3 194555-34190 WASHER, SPRING 16 4
4 3 194555-34210  NUT, M16 4
5 3 198415-34761  RIM, W10X24 1
6 3 194555-34850  BOLT 4
7 3 194240-35120  DISC 1
8 2 194170-34910  TIRE, 12.4-24 4FL-18 1
9 2 194170-34920  TUBE, 12.4-24 1
10 2 194190-34730  HOUSING, CORE 1
11 1 198415-34820  TIRE ASSY, REAR R 1
12 2 198415-34230  WHEEL ASSY 1
13 3 194555-34190  WASHER, SPRING 16 4
14 3 194555-34210  NUT, M16 4
15 3 198415-34761  RIM, W10X24 1
16 3 194555-34850  BOLT 4
17 3 194240-35120  DISC 1
18 2 194170-34910  TIRE, 12.4-24 4FL-18 1
19 2 194170-34920  TUBE, 12.4-24 1

2 1

N
o

194190-34730 HOUSING, CORE

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.80

Fig.80. BRAKE (L) %EFZ“D""’ g:);z
= F)=

Lev. Parts No. Description Qty |

P4
o

Fig. 80 BRAKE (L) ' @ _® © © € 6

1 1  194555-36340 PIN, 15X30 2
2 1  194555-36370 PIN, ANCHOR 1
3 1  194555-36551 BRAKE (L) ASSY, DISC 1
4 2 194555-36500 ACTUATOR ASSY 1
5 3 194555-36310 ACTUATOR 2
6 3 194555-36330 LINK, PLATE A 2
7 3 194550-36390 BOLT, LINK 2
8 3 194555-36410 LINK, PLATE B 2
9 3 194327-36530 SPRING, RETURN 3
10 3 24190-240001 BALL, STEEL 3/4 6
11 3 26776-100002 NUT, LOCK M10 2
12 2 194555-36511 PLATE 175,FRICTION 3
13 2 194555-36520 PLATE, STEEL 3.2 3
14 1 198360-36710 SHAFT L,CAM LEVER 1
15 1 194555-36720 CAMSHAFT, BRAKE 1
16 1 22137-140000  WASHER, 14 2
17 1 22242-000220 RING, 22 1
18 1 22417-300250 PIN, COTTER 3.0X25 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.81

; (A)=F265DP-P (D)=
Fig.81. BRAKE (R) g %
F . No.  Lev. Parts No. Description » ® (C)QII{D) © ® |
I gl 8 1 B R A KE (R) 1 1 194555-36340 PIN, 15X30 2
2 1  194555-36370 PIN, ANCHOR 1
3 1  194555-36561 BRAKE ASSY R, DISC 1
4 2 194555-36500 ACTUATOR ASSY 1
5 3  194555-36310 ACTUATOR 2
6 3 194555-36330 LINK, PLATE A 2
7 3  194550-36390 BOLT, LINK 2
8 3  194555-36410 LINK, PLATE B 2
9 3 194327-36530 SPRING, RETURN 3
10 3 24190-240001 BALL, STEEL 3/4 6
11 3  26776-100002 NUT, LOCK M10 2
12 2  194555-36511 PLATE 175,FRICTION 3
13 2 194555-36520 PLATE, STEEL 3.2 2
14 1 194555-36720 CAMSHAFT, BRAKE 1
15 1 198360-36750 SHAFT R,CAM LEVER 1
16 1  22137-140000 WASHER, 14 2
17 1 22242-000220 RING, 22 1
18 1 22417-300250 PIN, COTTER 3.0X25 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.82

Fig.82. BRAKE PEDAL (R-Fz05DP- or
(©)= (F)=

Lev. Parts No. Description Qty |

Fig. 82 BRAKE PEDAL ' @ ® © O E @

P4
o

1 1 198361-14650 PEDAL L COMP.,BRAKE 1
2 2 194150-37530 SPACER 1
3 2 194555-37540 CONNECTOR, PEDAL 1
4 2 22351-080018 PIN, SPRING 8.0X18 1
5 1 198361-14660 PEDAL R COMP.,BRAKE 1
6 1 198361-14670 SPRING,RETURN 2
7 1  194150-22480 NUT, M10 L 2
8 1 194151-37730  TURNBUCKLE M10X90 2
9 1 194130-37740 ROD, BRAKE L 2
10 1 194134-37771 ROD, BRAKE R 2
11 1 26716-100002 NUT, M10 2
12 1 198360-37550 SHAFT,BRAKE PEDAL 1
13 1 194130-37560  WASHER 1
14 1 194150-37570  WASHER, 25X38X1.2 1
15 1 194080-37781 PIN, 8X25 4
16 1 22272-000190 RING, E-19 1
17 1 22417-200300 PIN, COTTER 2.0X30 4
18 1 22512-070400 KEY, 7X 40 1
19 1 24761-010000 NIPPLE, GREASE M6F 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.83

Fig.83. PARKING BRAKE Aak o
©= )=

Lev. Parts No. Description Qty |

P4
o

Fig. 83 PARKING BRAKE ' A (B © (O ® O

1 1 198360-38400 BRAKE ASSY, PARKING 1
2 1 798360-38401 ROD KIT, BRAKE 1
3 2 194150-22480 NUT, M10 L 1
4 2 194555-27450 ROD ASSY 1
5 2 198360-38451 ROD, BRAKE 1
6 2 194250-47490  TURNBUCKLE 1
7 2 26716-100002 NUT, M10 1
8 1 198360-38510 LEVER, CAM 1
9 1 198360-38520  ARM, BRAKE 1
10 1 198360-38560 SHAFT, PARKING 1
11 1 198360-38570  ARM, BRAKE 1
12 1 198360-38580 BOLT 1
13 1 198360-39110  WASHER, 17X24X1.2 1
14 1 198360-55630 SPRING, RETURN 1
15 1 22137-100000  WASHER, 10 1
16 1 22272-000120 RING, E-12 1
17 1 22351-080040 PIN, SPRING 8.0X40 2
18 1 22417-200300 PIN, COTTER 2.0X30 1
19 1 22417-200300 PIN, COTTER 2.0X30 1
20 1 26106-080162 BOLT, M8X 16 PLATED 2
21 1 26106-080202 BOLT, M8X 20 PLATED 1
22 1 26716-100002 NUT, M10 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.84

Fig.84. HYDRAULIC PUMP G ooomP o
€)= (F)=

No. Lev. Parts No. Description

i A B () DO () (A

F I g' 8 4 HY D RAU L [ C PUMP 1 1 178070-16000 PUMP ASSY, HYDRAULIC 1
2 2 178070-10400 RING 1

2-1 2 178070-10401 RING 1 N

(A=FXXXXX)

3 2 194521-41570  PIN, 11X7 2
4 2  22252-000320 RING, 32 1
5 2 24421-153207 SEAL, OIL TC153207 1
6 2 26016-080352 BOLT, M8X 35 4
7 1  194556-41120 PUMP ASSY, HYDRAULIC 1

7-1 1 178075-47000 PUMP ASSY, HYDRAULIC 1 N
8 2 194320-41150 COVER 1
9 2 22217-080000 WASHER, SPRING 8 6
10 2 24315-000200 O-RING, 1BP20.0 4
11 2 24341-000100 O-RING, 1AS10.0 1
12 2  24341-000480 O-RING, 1AS48.0 1
13 2 24421-142507 SEAL, OIL TC142507 1
14 2  26450-080252 BOLT, M8X 25 6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.85

Fig.85. HYDRAULIC CYLINDER CASE (p=F2650P-P o-
©)= (F)=
Lev. Parts No. Description

z
°

Flg' 85 HYDRAUL'C CYLlNDER CASE 194555-42100  HOUSING ASSY -6 0.0 66

1 1 1
2 2 194170-42130 BUSH, 55X60X40 2
3 2 23871-010000 PLUG, RO1 1
4 2 23871-020000 PLUG, RO2 2
5 2 24311-000110 O-RING, 1AP11.0 1
6 1  194555-42150 GASKET, HOUSING 1
7 1 198390-42280 BREATHER, AIR 1
8 1  194555-42810 HINGE, TOP LINK 1
9 1  194555-43200 HEAD ASSY, CYLINDER 1
10 2 23871-010000 PLUG, RO1 3
11 1  194555-46380 SPRING 1
12 1 194555-46730 PLUG, CHECK VALVE 1
13 1 194312-46750 PLUG, PF3/8 1
14 1  194555-77910 GASKET, 17 1
15 1 22217-120000  WASHER, SPRING 12 6
16 1 22217-120000  WASHER, SPRING 12 4
17 1 22217-120000 WASHER, SPRING 12 9
18 1 22351-040012 PIN, SPRING 4.0X12 1
19 1 22351-100020 PIN, SPRING 10.0X20 2
20 1 24190-130003 BALL, STEEL 13/32 1
21 1 24315-000110 O-RING, 1BP11.0 1
22 1 24315-000120 O-RING, 1BP12.0 1
23 1  24315-000220 O-RING, 1BP22.0 1
24 1 24325-000700 O-RING, 1BG70.0 1
25 1 26116-120302 BOLT, M12X 30 PLATED 6
26 1 26116-120352 BOLT, M12X 35 PLATED 3
27 1 26116-120352 BOLT, M12X 35 PLATED 9
28 1 26116-120552 BOLT, M12X 55 PLATED 1
29 1  194680-42290 GUARD,OIL 1
30 1 26013-080122 BOLT, M8X 12 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.86

Fig.86. HYDRAULIC SIDE COVER (=Fassorp o
©)= (F)=
, No. Lew. Parts No. Description Qty I
Fig. 86 HYDRAULIC SIDE COVER oo o' oo
1 1  194556-42200 COVER ASSY 1
2 1 194556-46510 COCK, CHANGE 1
3 1  194556-46520 CAP 1
4 1  194556-46530 SEAL, OIL 1
5 1 194556-47410 LEVER 1
6 1 198361-47420 LEVER,SWITCHING COCK 1
7 1 22137-060000 WASHER, 6 3
8 1 22351-040016 PIN, SPRING 4.0X16 1
9 1  22351-040040 PIN, SPRING 4.0X40 1
10 1 22351-050020 PIN, SPRING 5.0X20 1
< 11 1 22417-200150 PIN, COTTER 2.0X15 2
12 1  23414-180023 GASKET, 18X1.0 1
13 1 23871-010000 PLUG, RO1 1
14 1 24315-000110 O-RING, 1BP11.0 3
15 1  24315-240100 O-RING, 1BP10A 1
16 1 26013-080252 BOLT, M8X 25 3
17 1 194990-22040 NUT, M6 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)

Fig.87. PISTON

Firg. 87 PISTON

0CT10-M24500 Fig.87

(A)=F265DP-P (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198360-43300 PISTON ASSY 1
2 2 198360-43310 PISTON 1
3 2 198360-43360 WEARING 2
4 1 19413043350  RING, BACK UP P65 1
5 1 24311-000650 O-RING, 1AP65.0 1

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.88
Fig.88. LIFT CRANK (=F265DP-P or

©)= ()=
Lev. Parts No. Description

Fig. 88 LIFT CRANK ' @ ® © O ® 6O

P4
o

1 1  194555-43410 ROD, PISTON 1

2 1  194555-44110 CRANK, LIFT 1

3 1  194555-44210 SHAFT, LIFTING 1

16 4 1 194170-44230  WASHER, 45X73X3.2 2

H 5 1  194555-44250 SLEEVE, LIFT SHAFT 2
19 6 1 194170-44260 SEAL, SPLINE SHAFT 2
7 1 194555-44420  ARM, LIFT L 2

8 1  194130-44480 PIN, LIFT ARM 2

9 1 194555-44510 ARM, FEED BACK 1

10 1  194130-44520 RETAINER, SHAFT 1

11 1 22217-120000 WASHER, SPRING 12 2

12 1 22217-160000 WASHER, SPRING 16 2

13 1 22351-050056 PIN, SPRING 5.0X56 1

14 1 22351-060016 PIN, SPRING 6.0X16 1

15 1 24321-000550 O-RING, 1AG55.0 4

16 1 26116-120252 BOLT, M12X 25 PLATED 2

17 1 26736-160002 NUT, M16 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.89

Fig.89. CONTROL VALVE Aak o
€)= (F)=

Lev. Parts No. Description Qty |

Fig. 89 CONTROL VALVE ' @ ® © O 6 @

P4
o

1 1 19455545101  VALVE ASSY, CONTROL 1
2 2 194170-45220  BAR, PUSH 1
3 2 194170-45230  SPRING 2
4 2 198421-45440 HOLDER 1
5 2 194170-45321  SPRING 1
6 2 194170-45330  PLUG 1
7 2 194170-45350  SPOOL 1
8 2 194170-45360  SPRING 1
9 2 194170-45370  PLUG 1
10 2 19417045430  RING, BACK UP 1
11 2 194170-45440  PLUG 1
12 2 194170-45520  SPRING, SPOOL 1
13 2 194170-45530  STOPPER, SPOOL 1
14 2 194170-45550  BAR, SPOOL 1
15 2 194170-45560  WASHER, 12X40X0.6 1
16 2 24311-000050  O-RING, 1AP5.0 1
17 2 24311-000120  O-RING, 1AP12.0 1
18 2 24311-000120  O-RING, 1AP12.0 1
19 2 24315-000070  O-RING, 1BP7.0 1
20 2 24315-000110  O-RING, 1BP11.0 3
21 2 26116-060162  BOLT, M6X 16 PLATED 1
22 2 26756-060002  NUT, LOCK M6 1
23 2 194555-45120  BODY ASSY, VALVE 1
24 3 194555-45500 SPOOL ASSY 1
25 4 194555-45540  PIN, SPOOL 1
26 3 23871-010000 PLUG, RO1 2
27 2 24311-000100  O-RING, 1AP10.0 1
28 2 24311-000140  O-RING, 1AP14.0 1
29 1 26450-080202  BOLT, M8X 20 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.90
Fig.90. RELIEF VALVE E‘B\;FZGSDP-P gz
©= F)=

F i gl 90 REL l EF VALVE . Lev. Parts No. Description @ @ © 0 6 @ |

P4
o

1 1  194555-45340 SCREW, VALVE 1
2 1  194555-45370 PLUG 1
3 1 194170-45600 SEAT, RELIEF VALVE 1
4 1 194170-45610 SPRING, RELIEF VALVE 1
5 1 194170-45620 HOLDER, VALVE 1
6 1 194170-45700 SHIM, T=0.1 1
7 1 194170-45710 SHIM, T=0.2 1
8 1 194170-45720 SHIM, T=0.3 1
9 1 194170-45730 SHIM, T=0.5 1
10 1 194170-45740 SHIM, T=1.0 1
11 1 23414-200026 GASKET, 20X1.0 1
12 1 24311-000120 O-RING, 1AP12.0 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.91

Fig.91. STOP VALVE EEE”‘”D""’ EE);

Lev. Parts No. Description Qty |

z
°

F i gl 9 1 STOP VA L V E 194555-46300 VALVE, STOP a0 00

194555-46620 BOLT, STOP
194312-46630 HOLDER, VALVE

194555-46640 KNOB, STOP
22117-080000 WASHER, 8
22351-040012 PIN, SPRING 4.0X12

24311-000110 O-RING, 1AP11.0
24311-000120 O-RING, 1AP12.0
26716-100002 NUT, M10

© oo N[O AwN R
I e P N =
PR NP RPRRR PR

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.92

Fig.92. SAFETY VALVE (=Fassorp o
€)= (F)=
No.  Lev. Parts No. Description Qty |
, A B () O (E) R

F I g . 9 2 S A F E TY V A L V E 1 1  194150-45320 SPRING, RELIEF VALVE 1
2 1  194150-45340 SCREW, VALVE 1
3 1 194150-45361 HOLDER, VALVE 1
4 1 194151-45370 PLUG, RELIEF VALVE 1
5 1 194151-46261 SEAT, RELIEF VALVE 1
6 1 110250-53410 SHIM, T=0.2 1
4 7 1 110250-53430 SHIM, T=0.5 1
8 8 1 23414-200026 GASKET, 20X1.0 1
7 9 1 24190-080003 BALL, STEEL 1/4 1
6 10 1  24311-000120 O-RING, 1AP12.0 1

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.93

Fig.93. HYDRAULIC CONTROL (=Fassorp o
€)= (F)=
No Lev. Parts No. Description Qty |

Fig. 93 HYDRAULIC CONTROL ' A _(® (© @O ® 6O

1 1 194310-21210 BUSH, 15X20X25 1
2 1 194145-22430 SPACER, 18 2
3 1 194940-47210 PLATE 2
4 1 194940-47220  WASHER, 20 4
5 1 198360-47310 LEVER,BACKUP 1
6 1  194193-47320 HOOK, SPRING 1
7 1 198360-47320 ROD, CONTROL 1
8 1 198360-47330 PLATE, CONTROL 1
9 1 194555-47340 PLATE, A 2
10 1 194940-47341 KNOB, LEVER 1
11 1  194555-47350 PLATE, B 1
12 1 194940-47351 KNOB, LEVER 1
13 1 198415-47350 LEVER, CONTROL 1
14 2 194940-47230 BUSH 19X22X15 1
15 1 198415-47370 LEVER ASSY, CONTROL 1
16 1 198360-47380 SHAFT, CONTROL 1
17 1 194555-47390 SHAFT, CONTROL 1
18 1 198360-47390 SHAFT, CONTROL 1
19 1  194555-47401 ARM P,CONTROL 2
20 1 194555-47410  ARM, FEED BACK 1
21 1 198360-47420 BAR, CONTROL 1
22 1 198360-47430 BAR, CONTROL 1
23 1 194170-47440 PLATE, FRICTION 2
24 1 194555-47440  ARM, CONTROL 1
25 1 194555-47450  ARM, FEEDBACK 1
26 1 198360-47480  ARM, FEEDBACK 1
27 1  194555-47490 ROD,FEED BACK 1
28 1 198360-47500 ROD, FEEDBACK 1
29 1 194640-47510 NUT, M8 1
30 1 194550-47530  ADJUSTER 1
31 1 194550-47530  ADJUSTER 1
32 1 194310-47790 PLATE, FRICTION 1
33 1 198360-47810 BOLT, M8X80 1
34 1 198416-47810 PLATE, STOPPER 1
35 1  194555-47850 SPRING, RETURN 1
36 1  194555-47860 LINK, FEED BACK 1
37 1  194555-47870 PLATE, FEEDBACK 1
38 1 198360-47890 STOPPER COMP.,LEVER 1
39 2 194940-47230 BUSH 19X22X15 2
40 1 194550-47910 SPACER, 15X28X2 1
41 1 22117-200000  WASHER, 20 1
42 1 22117-200000  WASHER, 20 1
43 1 22137-080000  WASHER, 8 2
44 1 22137-100000  WASHER, 10 2
45 1 22137-100000  WASHER, 10 2
46 1 22137-120000 WASHER, 12 1
47 1 22242-000120 RING, 12 1
48 1 22272-000070 RING, E-7 1
49 1 22272-000070 RING, E-7 1
50 1 22351-050032 PIN, SPRING 5.0X32 2
51 1 22372-080000 PIN, SNAP 8 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.93. HYDRAULIC CONTROL

Fig. 93 HYDRAULIC CONTROL

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.93
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
52 1 22417-250200 PIN, COTTER 2.5X20 1
53 1 22417-250200 PIN, COTTER 2.5X20 1
54 1  22417-250200 PIN, COTTER 2.5X20 1
55 1 22417-250250 PIN, COTTER 2.5X25 1
56 1  22487-080350 PIN, H 8X 35 1
57 1 22522-030130 KEY, WOODRUFF 3X13 2
58 1 22522-030130 KEY, WOODRUFF 3X13 3
59 1 23414-160000 GASKET, 16X1.0 1
60 1 24311-000090 O-RING, 1AP9.0 2
61 1 24311-000160 O-RING, 1AP16.0 2
62 1 26013-080162 BOLT, M8X 16 2
63 1 26013-080202 BOLT, M8X 20 2
64 1 26013-080202 BOLT, M8X 20 2
65 1 26013-080202 BOLT, M8X 20 2
66 1 26013-140302 BOLT, M14X 30 1
67 1 26116-080804 BOLT, M8X 80 PLATED 1
68 1 26716-080002 NUT, M8 1
69 1 26716-080002 NUT, M8 3
70 1 26716-100002 NUT, M10 2
71 1 26716-100002 NUT, M10 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.94

Fig.94. HYDRAULIC PIPING G ooomP o
€)= (F)=

Lev. Parts No. Description Qty |

z
°

F i g' 94 HYDRAUL l C P I P , NG 198360-48111 PIPE, PRESSURE @ 6 © 6 66

1 1 1

2 1 198360-48130 PIPE, PRESSURE 1

3 1 198360-48170 PIPE ASSY, PRESSURE 1

23 4 1  194555-48210 BEND 1
U 5 1  194555-48250 PIPE, PRESSURE 1
6 1  194555-48310 HOSE, RUBBER 1

? 7 1  194555-48320 HOSE, PRESSURE B 1
8 1 194130-48650 BOLT, JOINT M12 1

9 1 194320-48660 GASKET, 18 2

10 1 198360-48710 STAY, CLAMP 1

11 1  194450-48830 CLAMP 1

12 1 194450-48830 CLAMP 1

13 1  194464-48850 RUBBER, ABSORBER 2

14 1 23010-040000 CLAMP, 40 1

15 1 23010-040000 CLAMP, 40 2

16 1 23010-048000 CLAMP, 48 1

17 1 24311-000200 O-RING, 1AP20.0 1

18 1 24311-000200 O-RING, 1AP20.0 1

19 1 24311-000350 O-RING, 1AP35.0 1

20 1 24321-000250 O-RING, 1AG25.0 1

21 1 26013-080202 BOLT, M8X 20 2

22 1 26106-060202 BOLT, M6X 20 PLATED 4

23 1 26106-060452 BOLT, M6X 45 PLATED 3

24 1 26106-060502 BOLT, M6X 50 PLATED 4

25 1 26106-080162 BOLT, M8X 16 PLATED 1

1 1

N
(2]

26106-080162 BOLT, M8X 16 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.95

Fig.95. HYDRAULIC FILTER (=Fassorp o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
! A B () O (E) R

F l g . 9 5 HY D R A U L I C F I L T E R 1 1 194250-48310 FILTER, HYDRAULIC 1
2 1 194555-48350 COVER ASSY, FILTER 1
3 1  194555-48810 BRACKET 1
4 1 26106-080202 BOLT, M8X 20 PLATED 4

4,

o

NOIdY;”iNeW Q: Old‘—_>New ROId& New, SOId‘—_>N6w W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.96

Fig.96. WIRE HARNESS (yzreesor P o

(B)=
(©)= (F)=

Lev. Parts No. Description Qty |

P4
o

Fig. 96 WIRE HARNESS ' A _|® © O 6 O

1 1 194990-22130 NUT, M6 2
2 1 194145-31750 PLUG, 9.5 2
3 1 198360-51111 HARNESS, WIRE 1
4 1 198337-51120 HARNESS, WIRE 1
5 1  194440-51150 HARNESS, WIRE 1
6 1 198360-51162 HARNESS, WIRE 1
7 1 198360-51200 HARNESS, WIRE 1
8 1 194275-51210 GROMMET 2
9 1 194555-51210 GROMMET, 35 2
10 1 194550-51220 LINK, FUSIBLE 0.85 1
11 1 198360-51271 RUBBER, EDGE 2
12 1 198360-51410 CABLE, BATTERY 1
13 1 194275-51420 CABLE, BATTERY EARTH 1
14 1 198410-51580 GROMMET 1
15 1 194555-51610 GUARD, PLATE 1
16 1 194440-51620 CLAMP 1
17 1  194250-51650 CLAMP, SPEED 63 7
18 1 194250-51660 BAND, NYLON 11
19 1 194197-56350 GROMMET 1
20 1 194080-58810 GROMMET, 8 3
21 1 26106-060082 BOLT, M6X 8 PLATED 2
o 22 1 26106-060122 BOLT, M6X 12 PLATED 1
3 23 1 26106-080122 BOLT, M8X 12 PLATED 1

Ne
S
N1 y

WAL

0
ia.o

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.97

; (A)=F265DP-P (D)=
Fig.97. BATTERY - o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R

198415-51500 BATTERY 75D31L
194275-51540 CAP, BATTERY
194275-51580 LABEL, BATTERY
194432-51550 COVER, BATTERY

Fig. 97 BATTERY

RN e
Rk o

BlW NP

L3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.98

Fig.98. SWITCH EAB\;zFZGSDP-P Egi
©)= )=
I R

F i g. 98 SWI TCH No. Lev. Parts No. Description n ® (C)QII{D) ©® ©

198360-52110 SWITCH ASSY, START
198360-52160 KEY ASSY

194197-52191 SWITCH, SAFETY START
194240-52210 NUT, M22
194555-52220 STAY, SAFETY SWITCH

A
1
1
194555-52140 SWITCH, COMBINATION 1
1
1
1
2

~Njo o slw N e
N = = N [ A=Y

26106-080162 BOLT, M8X 16 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.99
Fig.99. HUSE BOX (R-Fz05DP- o-

€)= (F)=
No.  Lev. Parts No. Description Qty |

F i gl 9 9 H U S E B OX 194327-52400 BOX ASSY, FUSE @6 0 0 6.6

194327-52420 COVER
29411-050000 FUSE, CARTRIDGE 5A

29411-100000 FUSE, CARTRIDGE 10A
29411-150000 FUSE, CARTRIDGE 15A
26106-060162 BOLT, M6X 16 PLATED

o U WNE
P NDNNINDN B
NNNRP PP

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)

Fig.100. LAMP

Fig. 100 LAMP

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.100
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)

1 1 194990-22130  NUT, M6 8

2 1 194555-53100 LAMP ASSY, HEAD 2

3 2 194550-55810  BULB, 12V35W/35W 2

4 1 194275-53350 BONNET, LAMP 2

5 1 194555-53610 HOUSING, TAIL 2

6 1 194555-53620  PLATE 2

7 1 194312-54700 LAMP ASSY, DASH 1

8 2 194151-55820  BULB, 12V3.4W 1

9 1 1C6210-55400 LAMP, FLASHER 2

10 2 194200-53400 BULB, 12V-20W 2

11 1 194327-61640  SCREW, TAPPING M5X20 4

12 1 26587-060162  SCREW, M6X16 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.101

Fig.101. METER (=Fassorp o
€)= (F)=
, ) No.  Lev. Parts No. Description » ® (C)QII{D) © ® |
F I g' 1 0 1 M E T E R 1 1  194145-31750 PLUG, 9.5 1
2 1 198337-56010 METER CMP,COMBINATN 1
3 2  194155-55820 BULB, 12V1.7W 11
4 2 198337-56100 METER, HOUR 1
5 2 194555-56110 ELBOW 1
6 2 194555-56120 PACKING 1
7 2 194555-56130 GLASS 1
8 2 194555-56140 FACING 1
9 2  194555-56150 PACKING 1
10 2 194555-56160 HOUSING 1
11 2 198337-56170 LENS,WARNING 1
12 2  194555-56180 LENS, TURN SIGNAL 2
13 2 198337-56190 CORD,METER 1
14 2 194555-56200 PLATE, MOUNTING 1
15 2  194555-56220 WIRE 2
16 2 198360-56400 METER,TEMP. 1
17 2 194555-56420 SCREW 4X10,MACHINE 2
18 2  194555-56430 SCREW, M3X22 6
19 2 194555-56440 SCREW, M3X8 2
20 2 198360-56650 METER,FUEL 1
21 2 194555-57200 RELAY, FLASHER 1
22 2 194555-61610 PANEL, DASH BORD 1
23 2  22857-400120 SCREW, 4X12 14
24 1  194555-56600 SENDER ASSY, FUEL 1
25 2 194420-56620 GASKET 1
26 1  194555-61640 SCREW, TAPPING M5X25 4
27 1 194167-61650 NUT 5008 4
28 1  26557-050122 SCREW, M5X12 5
29 1  42130-502220 CABLE, TACHOMETER 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.102

; (A)=F265DP-P (D)=
Fig.102. HORN - o
€)= (F)=

No.  Lev. Parts No. Description Qty |

A ® € O E ©

194151-57100 HORN
26106-060122 BOLT, M6X 12 PLATED
26106-060122 BOLT, M6X 12 PLATED

Fig. 102 HORN

26106-060122 BOLT, M6X 12 PLATED
26106-060202 BOLT, M6X 20 PLATED

aObhwNER
N =
NN N R

(03-23

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.103
Fig.103. BONNET (1) y=Fassop-P o
©)= =

Lev. Parts No. Description Qty |

Fig. 103 BONNET (1) | W ® O 6 @

P4
o

1 1 198360-03270 SPACER 4
2 1  194155-05210 BOLT, M6X16 2
3 1 194420-05210 BOLT, M6X16 3
4 1 194990-22130 NUT, M6 2
5 1 194990-22140 NUT, M8 1
6 1 198360-58111 BRACKET COMP,BATTERY 1
7 1 198360-61000 UPPER COMP.,BONNET 1
8 1 194555-61080 RUBBER 4
9 1 194555-61250 COVER, CAP 1
10 1 194555-61280 SPRING 1
11 1 198360-61300 GRILLE ASSY, FRONT 1
12 1 194555-61310 RUBBER 2
13 1  194555-61340 STAY 2
14 1 198360-61350 GRILLE,FRONT UPPER 1
15 1 198360-61400 GRILLE,FRONT LOWER 1
16 1 194420-61640 SCREW, TAPPING M5X16 12
17 1 194440-61750 FELT, AIR CLEANER 1
18 1 194555-61760 BOLT, M8X16 2
19 1 198360-61830 SEAL, AIR CLEANER A 1
20 1 198360-61840 SEAL B,AIR CLEANER 1
21 1 198360-61910 COVER ASSY, CLEANER 1
22 1  194555-61920 BAND 1
23 1 198331-61951 COVER COMP., TANK 1
24 1 194555-61970  WEATHER-STRIP, 370 1
25 1 198360-61970 STRIPE, WEATHER 1
26 1 198360-61980 COVER L,TANK 1
27 1 198360-61990 URETHANE DS,PACKING 1
28 1  194555-65130 CUSHION 3
29 1 194200-65610 NUT, FLAT 3
30 1 22137-050000  WASHER, 5 2
31 1 26106-080122 BOLT, M8X 12 PLATED 3
32 1 26106-080202 BOLT, M8X 20 PLATED 4
33 1 26106-060122 BOLT, M6X 12 PLATED 2
34 1 26106-060122 BOLT, M6X 12 PLATED 2
35 1 26106-080122 BOLT, M8X 12 PLATED 2
36 1 26022-050082 SCREW, M5X 8 2
37 1 26106-080122 BOLT, M8X 12 PLATED 4
38 1 26106-080122 BOLT, M8X 12 PLATED 1
39 1 26106-080122 BOLT, M8X 12 PLATED 2
40 1 26106-080352 BOLT, M8X 35 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.104

i (A)=F265DP-P (D)=
Fig.104. BONNET (2) - or
©)= (F)=

Lev. Parts No. Description '

Fig. 104 BONNET (2) ' ® B © © € @

P4
o

1 1  194420-01450 SPRING, RETURN 4
2 1 198360-03100 PIPE ASSY, EXHAUST 1
3 1 198360-03160 PIPE ASSY, TAIL 1
4 1 198360-03260 GROMMET, 12 1
5 1 198360-03270 SPACER 1
6 1 198360-05580 STAY, RADIATOR L 1
7 1 198360-05590 STAY, RADIATOR 1
8 1 129107-13550 GASKET 1
9 1 194990-22140 NUT, M8 2
10 1 194990-22140 NUT, M8 2
11 1 194275-51571 ROD, CLAMP 2
12 1 194190-61750 CLAMP, BATTERY 1
13 1 194190-61761 RUBBER, CUSHION 2
14 1 194190-61780 RUBBER, CUSHION 2
15 1 194330-62530 STOPPER, PEDAL 2
16 1 22157-080000  WASHER, 8 1
17 1 26106-080252 BOLT, M8X 25 PLATED 3
18 1 26106-080122 BOLT, M8X 12 PLATED 2
19 1 26106-080162 BOLT, M8X 16 PLATED 2
20 1 26106-080202 BOLT, M8X 20 PLATED 2
21 1 26716-080002 NUT, M8 2
i 22 1 194990-22140 NUT, M8 1
23 1 198360-60100 HOOD ASSY 1
24 2 198360-03250 COVER, TAIL PIPE 1
25 2 198360-61100 HOOD ASSY 1
26 2 198360-61230 PLATE, PROTECTOR L 1
27 2 198360-61250 NET, SIDE LL 1
28 2 198360-61260 SCREEN 1
29 2 194630-61770 RIVET 12
30 2 22117-040000  WASHER, 4 3
31 1 198360-60200 BONNET ASSY, SIDE R 1
32 2 198360-61200 BONNET ASSY, SIDE R 1
33 2 198360-61220 SCREEN, BONNET SIDE 1
34 2 198360-61240 PLATE, PROTECTOR 1
J0 ENGINE 35 2 194630-61770 RIVET 8
36 2 22117-040000  WASHER, 4 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.105

Fig.105. BONNET (3) (=Fassorp o
€)= (F)=
) No.  Lev. Parts No. Description » ® (C)QII{D) © ® |
F I g' 1 0 5 B ON N E T (3) 1 1 198360-05260 SEAL, SIDE COVER L 1
2 1 198360-05270 SEAL,SIDE COVER R 1
3 1 198360-61440 URETHANE, SIDE 1
4 1 194555-61450 PAD, RUBBER 2
5 1 194556-61450 PAD (RUBBER) 1
6 1 194555-61460 PAD, RUBBER 1
7 1  194556-61460 PAD (RUBBER) 1
8 1 198360-61460 URETHANE DS,FRT.UPPR 1
9 1  194555-61470 PAD, RUBBER 1
10 1 198360-61470 URETHANE DS,REAR UPR 1
11 1  194555-61480 PAD, RUBBER 1
12 1 198360-61480 SHEET, INSULATOR 1
13 1  194555-61490 PAD, RUBBER 2
14 1  194556-61490 PAD (RUBBER) 1
15 1 198360-61810 URETHANE, SEAL 2
16 1 198360-61820 URETHANE,AS15X10X500 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.106
Fig.106. DASHBOARD (=F265DP-P or

©)= ()=
Lev. Parts No. Description

z
°

F i g. l 06 DASHBOARD 194150-21910 PLUG, 11.2 @6 60060

1 1 1
2 1  194555-61500 DUSH BORD ASSY 1
3 1 194555-61530 COVER, DUSH BORD 1
4 1  194555-61540 COVER, SIDE L 1
5 1  194555-61550 COVER 1
6 1  194555-61580 COVER 1
7 1  194555-61590 CLAMP, DUSH BORD 1
8 1 198360-61600 STAY COMP.,DASHBOARD 1
9 1 194555-61640 SCREW, TAPPING M5X25 5
10 1 194555-61640 SCREW, TAPPING M5X25 4
11 1  194555-61640 SCREW, TAPPING M5X25 8
12 1 194167-61650 NUT 5008 5
13 1 194167-61650 NUT 5008 4
14 1 194167-61650 NUT 5008 8
15 1 194555-61700 GAUDE 2
16 1 194556-61700 PLATE ASSY, AIR CUT 2
17 1  194555-61750 SUPPORT, SHIELD 4
18 1 194555-61770 BOLT, M8X20 2
19 1 22137-060000 WASHER, 6 2
20 1 22217-060000 WASHER, SPRING 6 2
21 1 26106-080202 BOLT, M8X 20 PLATED 2
22 1 26106-080202 BOLT, M8X 20 PLATED 2
23 1 26106-100202 BOLT, M10X 20 PLATED 2
24 1 26577-080202 SCREW, M8X20 4
25 1 26636-060002 NUT, WING M6 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.107. FENDER

Fig. 107 FENDER

NOT SOLD PART

0CT10-M24500 Fig.107

(A)=F265DP-P (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1  194990-22140 NUT, M8 8
2 1  194555-61860 BAR, ASSIST 2
3 1 198360-62110 FENDER ASSY 1
4 1 198360-62120 FENDER ASSY 1
5 1 198410-62310 STAY, FENDER 2
6 1 198415-62700 STAY ASSY, FENDER 4
7 1  194555-62810 CUSHION 1
8 1 26106-080162 BOLT, M8X 16 PLATED 6
9 1 26106-060122 BOLT, M6X 12 PLATED 4
10 1 26106-080122 BOLT, M8X 12 PLATED 4
11 1 26106-080202 BOLT, M8X 20 PLATED 2
12 1  194990-22140 NUT, M8 4
13 1 26106-080122 BOLT, M8X 12 PLATED 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.108

Fig.108. STEP (=Fassorp o
€)= (F)=
. No.  Lev. Parts No. Description » ® (C)QII{D) © ® |
F | g' 1 0 8 STE P 1 1 194990-22140 NUT, M8 16
2 1 198360-62410 GUARD ASSY, STEP R 1
3 1  194555-62460 GAUDE (L), STEP 1
4 1 194555-62510  STEP (L) 1
5 1 198360-62520 STEP R COMPL. 1
6 1 194330-62530 STOPPER, PEDAL 3
7 1 194555-62570 RUBBER, CUSHION 1
8 1 198360-62590 SUPPORT R,STEP 1
9 1  194555-62611 RUBBER, CUSHION 1
10 1 194555-62621 RUBBER, CUSHION 1
11 1  194555-62631 RUBBER, CUSHION 1
12 1  194555-62670 STAY, STEP 1
13 1  194555-62680 STAY, STEP 1
14 1  194555-62690 STAY, STEP 2
15 1  194555-62750 RUBBER, ABSORBER 8
16 1 198415-62810 GUIDE, CREEP 1
17 1 194555-62840 STEP, SUB. 1
18 1 198415-62912 COVER ASSY, DUST 1
19 1 198360-62940 GUIDE, PTO 1
20 1 26106-080162 BOLT, M8X 16 PLATED 2
21 1 26106-080162 BOLT, M8X 16 PLATED 3
22 1 26106-080202 BOLT, M8X 20 PLATED 2
23 1 26106-080202 BOLT, M8X 20 PLATED 2
24 1 26106-080202 BOLT, M8X 20 PLATED 2
25 1 26106-080162 BOLT, M8X 16 PLATED 4
26 1 26106-080162 BOLT, M8X 16 PLATED 4
20 27 1 26106-060122 BOLT, M6X 12 PLATED 4
28 1 26106-060122 BOLT, M6X 12 PLATED 4
29 1 26106-080122 BOLT, M8X 12 PLATED 8
1 1

w
o

194640-62960 CAP, RUBBER 39X2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.109. SEAT & REARVIEW MIRROR

Fig. 109 SEAT & REARVIEW MIRROR

(A)=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.109
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1  194990-22050 NUT, M8 4
2 1  194990-22050 NUT, M8 8
3 1  194990-22050 NUT, M8 2
4 1 194990-22140 NUT, M8 4
5 1 194990-22140 NUT, M8 2
6 1  194990-22140 NUT, M8 5
7 1  194555-62750 RUBBER, ABSORBER 4
8 1 198360-62970 COVER,REAR DUST 2
9 1 198360-63110 SEAT ASSY, OPERATOR 1
10 1 198360-63150 RAIL, L 1
11 1 198360-63160 RAIL, R 1
12 1 198360-63170 COVER,OPR.SEAT FRAME 1
13 1 198021-63210 BRACKET, SEAT 1
14 1 194151-63222 PIN, HINGE 1
15 1 198360-63240 RUBBER, CUSHION 2
16 1 198360-63310 STAY,FRONT 1
17 1 198360-63340 COLLAR,FRONT STAY 2
18 1 198410-63370 SPACER, CUSHION 2
19 1  194205-63550 BREATHER, AIR 1
20 1  194550-63560 PIPE, AIR BREATHER 1
21 1 198415-63910 STAY F COMP.,COVER 1
22 1 198415-63930 STAY F COMP.,COVER 1
23 1 22417-200200 PIN, COTTER 2.0X20 2
24 1 26106-080122 BOLT, M8X 12 PLATED 1
25 1 26106-080162 BOLT, M8X 16 PLATED 6
26 1 26106-080652 BOLT, M8X 65 PLATED 2
27 1 198360-64200 MIRROR ASSY, BACK L 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.110

Fig.110. TOOL BOX (R-Fz05DP- o-

(©)= (F)=

P4
o

Lev. Parts No. Description

Fig. 110 TOOL BOX ' @ B © © 6 @

1 1 194312-45320 SPRING 1
2 1 194550-47110 STOPPER 2
3 1 198361-47840 BOLT, WING 1
4 1 194740-55430  WASHER, 8 2
5 1  194555-62990 STOPPER 1
6 1 198415-63600 PANEL R COMP.,CHANGE 1
7 1 198415-63650 PANEL L COMP.,CHANGE 1
8 1 198360-63700  TOOL BOX COMPL. 1
9 1 198415-63800 STAY ASSY, TOOL BOX 1
10 1 194193-83000 BOX, TOOL 1
11 1 22137-060000  WASHER, 6 2
12 1 22417-200200 PIN, COTTER 2.0X20 1
13 1 22417-200200 PIN, COTTER 2.0X20 1
14 1 26106-060122 BOLT, M6X 12 PLATED 4
15 1 26106-080122 BOLT, M8X 12 PLATED 4
16 1 26106-080122 BOLT, M8X 12 PLATED 9
17 1 26106-080122 BOLT, M8X 12 PLATED 2

1 1

[
[ee]

26106-080202 BOLT, M8X 20 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)

Fig.111. LABEL

Fig. 111 LABEL

N )

) O=9 (

3Tl 3B

GLUTCH DISC

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.111
)=
©®=
=

REFER TO Fig. 107 FENDER

LABEL, MODEL
(NOT SOLD PART}

(=]
& ) O=-lv ([ B
2

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198360-64750 STRIPE, SIDE L 1
2 1 198360-64760 STRIPE R,SIDE 1
3 1  194555-65130 CUSHION 3
4 1  198440-65220 LABEL,CLUTCH HANDLG 1
5 1  194458-65340 LABEL, CREEP 1
6 1  194960-65340 LABEL, CHECK 1
7 1 198036-65420 LABEL,HYDROOLIFT 1
8 1 198416-65420 LABEL, HYDRAULIC 1
9 1  194240-65441 LABEL, DIFF. LOCK 1
10 1 198416-65520 LABEL, HUSE BOX 1
11 1 198360-65570 MARK YANMAR 2
12 1  194555-65590 MARK,TOP 1
13 1 194200-65610 NUT, FLAT 11
14 1 198360-65610 MARK SUPER-FORTE 1
15 1 198360-65620 EMBLEM,FRONT 1
16 1 198361-65620 LABEL,P.T.0.NO.1-2 1
17 1 198361-65630 LABEL,P.T.O.NO.3-4 1
18 1 198010-65720 LABEL 1
19 1 198221-65740 LABEL, MFWD 1
20 1 198360-65740 LABEL,SUB-CHANGE 1
21 1 198440-65750 LABEL 1
22 1 198226-65790 LABEL,FUEL CAUTION 1
23 1 194170-65891 LABEL, SEAT 1
24 1  194256-65920 LABEL, PEDAL CAUTION 1
25 1 119629-77091 LABEL,STARTER 1
26 1 198415-64720 MARK, MODEL 2
27 1 194200-65610 NUT, FLAT 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.112

Fig.112. P.T.0. GUARD (=Fassorp o
€)= (F)=
No.  Lev. Parts No. Description Qty |

B © ©® B &

Flg. 112 P. T. 0. GUARD 1 1 198416-70100  GUARD WJLABEL, PTO

2 198440-65620 LABEL,P.T.0.WARNING
3 1 26106-120202 BOLT, M12X 20 PLATED

N
I~
N
=

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)

0CT10-M24500 Fig.113

Fig.113. TOP LINK (=Fassorp o
€)= (F)=
\ No.  Lev. Parts No. Description Qty |
Fig. 113 TOP LINK TR RN
1 1  794555-71100 LINK ASSY, TOP 1
2 2 194555-71500 TURNBUCKLE 1
3 2 194145-71600 LINK ASSY, TOP R 1
4 2 194145-71700 LINK ASSY, TOP L 1
5 2 22217-060000 WASHER, SPRING 6 1
6 2 22351-040024 PIN, SPRING 4.0X24 2
7 2  26557-060102 SCREW, M6X10 1
8 2  26756-240002 NUT, LOCK M24 1
Q 9 1 194150-71230 PIN, LINK 2
10 1 794130-71410 PIN ASSY, BALL 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.114. LIFT LINK

Fig. 114 LIFT LINK

(Ay=F265DP-P
(B)=
©)=

0CT10-M24500 Fig.114
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 794130-71410  PIN ASSY, BALL 1
2 1 798415-72100  LINK R COMP.,LIFT 1
3 2 194555-72220  BOLT ASSY, EYE 1
4 2 194150-72231 TURNBUCKLE 1
5 2 198415-72450 YOKE COMP.,LIFT LINK 1
6 2 194515-72490 NUT, M18 1
7 1 194450-74630  PIN, SHACKLE SA10 1
8 1 22372-160000  PIN, SNAP 16 1
9 1 794130-71410  PIN ASSY, BALL 1
10 1 198415-72300  LINK L COMPL.,LIFT 1
11 1 194450-74630  PIN, SHACKLE SA10 1
12 1 22372-160000  PIN, SNAP 16 1
13 1 198415-74970  COLLAR, BALL SOCKET 1
14 1 198415-74970  COLLAR, BALL SOCKET 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P)
Fig.115. LOWER LINK & CHECK CHAIN

Fig. 115 LOWER LINK & CHECK CHAIN

(A)=F265DP-P
(B)=
(©)=

0CT10-M24500 Fig.115
(D)=
(E)=
(F)=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198415-65701 LABEL,3-POS.INDICAT. 1
2 1 794130-71410 PIN ASSY, BALL 4
3 1 798415-73100 LINK KIT, LOWER 2
4 2 198415-73500 LINK COMPL.,LOWER 2
5 2 198390-74500 CHAIN ASSY, CHECK F 2
6 2 194640-74600 CHAIN ASSY, CHECK R 2
7 2 194450-74630 PIN, SHACKLE SA10 2
8 2 198390-74710 TURNBUCKLE, CHAIN 2
9 2 194145-75250 RING, STOPPER 2
10 2 22217-160000 WASHER, SPRING 16 2
11 2 22360-200000 PIN, SNAP 20 2
12 2 26736-160002 NUT, M16 2
13 1  194145-73150 SPRING, LOCK 1
14 1 198415-74440 PLATE,HINGE 2
15 1  22417-300350 PIN, COTTER 3.0X35 2
16 1 26837-160002 NUT, CASTLE M16 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.116

Fig.116. DRAWBAR HITCH (A)=F265DP-P (0)=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

z
°

F i gl 1 1 6 DRAWBAR H I TCH 194145-75240 PIN, HITCH 22 0060

194145-75250 RING, STOPPER
194555-75710 HITCH, DRAWBAR

194555-75720 BRACKET, HITCH
194420-75730 BRACKET, HITCH
194150-75740 PIN, HITCH 16

22360-190000 PIN, SNAP 19
26013-120252 BOLT, M12X 25

o N oA N R
L T = W SN [N
S P N

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M24500 CHASSIS(F265DP-P) 0CT10-M24500 Fig.117

; (A)=F265DP-P (D)=
Fig.117. TOOL %: EE)):
, No.  Lev. Parts No. Description » ® (C)QII{D) © ® |

F l g. 1 1 7 TOO L 1 1  794440-82100 TOOL KIT, STANDARD 1

2 2 194740-81010 BOX WRENCH 26 1

3 2 194080-82110 WRENCH 17X19 1

4 2 194130-82190 PUMP, GREASE 1

| 5 2 104200-92350 DRIVER, SCREW 1

' 6 2 28110-080100 SPANNER, 8X10 1

7 2 28110-120140 SPANNER, 12X14 1

8 2 28110-170190 SPANNER, 17X19 1

9 2 28110-220240 SPANNER, 22X24 1

10 2 28170-001500 PLIER 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101304-59020
101504-55051
101504-55101
102103-55520
103338-11190
103854-39140
104200-55321
104200-55330
104200-55750
104200-59170

104200-92350
105110-59560
105425-01690
110250-53151
110250-53410
110250-53430
110250-55610
114250-53080
114250-53120
114250-53130
114250-53140
114250-53210
114250-53400
119625-11870

119625-11880

119625-11900
119629-77091
119650-11880
119650-77910
119660-42310
119810-51040
119810-55340
119810-55700
119840-59560
119840-59570
119860-59020
119865-35300
119865-35310
119865-35320
119865-35330
119865-35350
120130-11860
121100-22400
121250-44590
121250-55620
121250-59550
121257-55731

Ref. No.

Parts No.

121267-49500
121400-11340

121450-01560
121450-01570
121450-32060
121468-44511
121470-44540
121550-23200
121550-49111
121850-11860
121850-21680
121850-42240
121850-51960

122117-51560
122710-51090
124066-59100
124160-01751
124160-01910
124160-11360
124160-21501
124160-39140
124160-39450
124240-01871
124240-01883

124250-49351
124450-21230
124460-11340

124465-44950

124550-21600
124550-51350
124550-51370
124550-59820
124550-66370
124550-77030
124574-44761
124722-42290
124756-77040
124766-59050

124950-51190
129100-01500
129100-01580

Fig. No.

13

21

Ref. No.

29
17
5

N

[

i
NN R,OOONRFR,OOWNWOIA

w

Parts No.

129100-01640
129100-11100
129100-11110
129100-23910
129100-25061
129100-51300
129100-59850
129100-59951
129100-59961
129100-59970
129100-61400
129100-61440
129100-61510
129100-61650
129100-61821
129100-61920
129105-22970
129107-03730
129107-03740
129107-03800
129107-03900
129107-12040
129107-12050
129107-12060
129107-12090
129107-12121
129107-12500
129107-13100
129107-13500
129107-13540

129107-13550

129107-21590
129107-22090
129107-22900
129107-22920
129107-42002
129107-42030
129107-44500
129107-44590
129107-44600
129107-44900
129107-55510
129107-55620
129107-55630
129107-55740
129107-55750
129107-55760

Fig. No.

PRRPRRRRPRRRRER
AOUIOUIOUIUIOOOON®WOU UTW

N
NP N~NNOOOOOOODOO D™D

H
onN
g

Parts No.

129107-59810
129107-59820
129107-59830
129107-66791
129107-66810
129107-66820
129107-66830
129107-77330
129108-51100
129108-52100
129108-53000
129120-77501
129129-01550
129129-35010
129129-35080
129129-35090
129150-01200
129150-01520
129150-01580
129150-01600
129150-01721
129150-01881

129150-02020
129150-02450
129150-02800
129150-02870
129150-02930
129150-02940
129150-03020
129150-03070
129150-03080
129150-03090
129150-03100
129150-03760
129150-11230
129150-11280
129150-11290
129150-11300
129150-11310

129150-11370
129150-11750
129150-11810
129150-12111

129150-12510
129150-12520
129150-12530
129150-12550

N

N

N
OO OOROUIVIVIRARNUUURRNRNMRNRNRNARRPRRRRRRPROWWN

Ref. No.




Parts No. Index

Parts No.

129150-12560
129150-13110

129150-14011
129150-14101
129150-14400
129150-21200
129150-21651
129150-22300
129150-23600
129150-23610
129150-25101
129150-25900
129150-25920
129150-26000
129150-26050
129150-32000
129150-32020

129150-32080
129150-32150
129150-34800
129150-34810
129150-35041

129150-35101
129150-35111

129150-35150
129150-35340
129150-35350
129150-39450
129150-42020

129150-42051
129150-42120
129150-42200
129150-42261
129150-42300
129150-42311
129150-42320
129150-44550
129150-44580
129150-49010
129150-49020
129150-49080
129150-49100
129150-49150
129150-49160
129150-49360

Fig. No.

00OV OWWOWWOWWOWWOWOWOORFR N

Ref. No.

16
2
11

Parts No.

129150-49360
129150-49811

129150-59100
129150-59110
129150-59120
129150-59130
129150-59580
129150-77010
129150-77202
129150-77210
129150-77230
129150-77511

129150-77710
129150-91400
129152-21011
129155-11241
129155-11260
129155-11270
129155-14200
129155-49800
129155-51020
129155-51050
129155-51060
129155-51140
129155-51180
129155-51200
129155-51270
129155-51280

129155-51320
129155-51340
129155-51370
129155-51380
129155-51390
129155-51400
129155-51410
129155-51420
129155-51450
129155-51500
129155-51521
129155-51530
129155-51540
129155-51550
129155-51570
129155-51580
129155-51591
129155-51600
129155-51700

Parts No.

129155-51710
129155-51750
129155-51760
129155-51790
129155-51930
129155-51940
129155-52050

129155-61011
129155-61050
129155-61060
129155-61070
129155-61120
129155-61130
129155-61140
129155-61150
129155-61160
129155-61170
129155-61180
129155-61201
129155-61341
129155-61430
129155-61450
129155-61460
129155-61480
129155-61490
129155-61520
129155-61530
129155-61540
129155-61810
129155-61830
129155-61950
129155-77060
129156-51910
129157-01332

129157-44610
129255-61450
129255-61802
129350-49530
129350-77051
129354-44740
129400-92420
129403-42380
129500-61500
129505-77900
129550-44660
129566-66880
129566-66890
129795-01780

Parts No.

129795-01800
129795-01950
129795-02411
129795-11120
129795-11180
129795-21661
129795-49551

135210-61090
158870-17400
158870-17510
158870-17520
158870-17580
158870-17590
158870-17610
171051-01921
171353-61710
171353-61910
174307-51170
174307-51560
174307-51700
178070-10400

178070-10401

178070-16000

178075-47000
194065-27200
194065-27500
194080-15550
194080-37781
194080-58810
194080-58820
194080-82110
194130-15530
194130-22170
194130-33100
194130-37560
194130-37740
194130-43350
194130-44480
194130-44520
194130-48650
194130-82190
194134-37771
194145-01260
194145-15560
194145-22430

Fig. No.

Ref. No.

8
13
20
14
15

5
25
17
89

1

-1
-1




Parts No. Index

Parts No.

194145-22430
194145-27450

194145-31750

194145-71600
194145-71700
194145-73150
194145-75240
194145-75250

194146-21150
194146-21161
194150-01370

194150-21910

194150-22480

194150-25530
194150-37530
194150-37570
194150-45320
194150-45340
194150-45361
194150-71230
194150-72231
194150-75740
194151-37730
194151-45370
194151-46261
194151-47760
194151-55820
194151-57100
194151-63222
194155-05210

194155-55820

194162-58830
194167-61650

194170-34910
194170-34920

194170-42130

79

85

[EnY

[EnY

=

[EnY
NWNRPARPONOROOROWNEPEANNONNPFRPOORPRNONORPRWRARWRENRERR

Parts No.

194170-44230
194170-44260
194170-45220
194170-45230
194170-45321
194170-45330
194170-45350
194170-45360
194170-45370
194170-45430
194170-45440
194170-45520
194170-45530
194170-45550
194170-45560
194170-45600
194170-45610
194170-45620
194170-45700
194170-45710
194170-45720
194170-45730
194170-45740
194170-47440
194170-65891
194180-01150
194180-04750
194180-32640
194180-48290
194190-26840
194190-34730

194190-61750
194190-61761

194190-61780
194191-13331
194191-13340
194191-13350
194191-28451
194193-47320
194193-83000
194197-52191
194197-56350
194200-53400
194200-65610

194205-63550

Parts No.
194240-35120

194240-52210
194240-65441
194250-47490

194250-48310
194250-51650
194250-51660
194256-65920
194274-13550
194275-51210
194275-51420
194275-51540
194275-51571
194275-51580
194275-53350
194278-12650
194286-25601
194300-25230
194310-21210
194310-27260
194310-47790
194311-13360
194311-13530
194311-13540
194311-13550
194311-14650
194311-28230
194312-25470
194312-27850
194312-27890
194312-32660
194312-32670
194312-37510
194312-45320
194312-46630
194312-46750
194312-54700
194312-61840
194313-13630
194318-25670
194320-21510
194320-21700
194320-25270
194320-41150

194320-48660
194320-51580
194321-14700

Fig. No.

79

Ref. No.

7
17
5

14

w =
~NONOPRWONNENWAPAW

PR
DOOoOWN

[EnY

N
NFRPOONFENRPRARRONWWE

[EEN

Parts No.

194321-14700
194321-14820

194321-14830
194321-14860

194321-15310
194321-15860
194321-17870

194321-48140

194322-04400
194327-15410
194327-36530

194327-52400
194327-52420
194327-61640
194330-62530

194370-26350
194420-01450
194420-05210
194420-27550
194420-31800
194420-31850
194420-56620
194420-61640
194420-62260
194420-75730
194421-13640

194421-13650
194430-25810
194432-51550
194440-51150
194440-51620
194440-61750
194447-14140

194447-14180
194450-12552
194450-12561
194450-16170

194450-48830

Fig. No.

43
43

43

43

Ref. No.

=

T e N

ol

N
PWRPFRPOUORNFPOONRFRPNPFRPONORMMOPRMOOCOIOOWN

el
NWNNRONOUIARNER OO

N
RANPR




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
194450-48830 94 12 194555-22910 53 4 194555-34210 79 4 194555-47340
194450-74630 114 7 194555-22920 53 5 14 194555-47350

11 194555-24221 54 1 194555-34310 78 9 194555-47390

115 7 194555-24290 74 1 194555-34340 78 10 194555-47401

194454-15280 44 3 194555-24451 74 19 194555-34350 31 4 194555-47410
194454-15490 44 21 194555-24460 74 20 78 11 194555-47440
194454-15500 44 22 194555-24470 57 2 194555-34850 79 6 194555-47450
194454-15510 44 23 194555-24930 54 2 16 194555-47490
194454-15600 44 24 194555-25150 55 2 194555-36310 80 5 194555-47850
194454-15610 44 25 194555-25160 55 3 81 5 194555-47860
194458-65340 111 5 194555-25390 57 9 194555-36330 80 6 194555-47870
194464-48850 47 14 194555-25640 57 11 81 6 194555-48210
94 13 194555-25720 58 3 194555-36340 80 1 194555-48250

194515-04260 25 6 194555-25750 56 4 81 1 194555-48310
194515-72490 114 6 194555-25820 56 6 194555-36370 80 2 194555-48320
194521-41570 10 13 194555-26620 57 17 81 2 194555-48350
84 3 60 14 194555-36410 80 8 194555-48810

194550-36390 80 7 194555-26980 66 3 81 8 194555-51210
81 7 194555-27450 66 4 194555-36500 80 4 194555-51610

194550-47110 110 2 83 4 81 4 194555-52140
194550-47530 93 30 194555-27520 64 3 194555-36511 80 12 194555-52220
31 194555-27610 67 2 81 12 194555-53100

194550-47910 93 40 194555-27640 67 3 194555-36520 80 13 194555-53610
194550-51220 96 10 194555-27720 66 6 81 13 194555-53620
194550-55810 100 3 194555-27730 66 7 194555-36551 80 3 194555-56110
194550-63560 109 20 194555-27740 67 8 194555-36561 81 3 194555-56120
194555-01110 22 1 194555-27790 66 10 194555-36720 80 15 194555-56130
194555-01160 22 3 194555-27800 66 11 81 14 194555-56140
194555-01190 22 4 194555-27810 67 9 194555-37540 82 3 194555-56150
194555-01200 23 1 194555-27850 67 10 194555-42100 85 1 194555-56160
194555-01210 22 5 194555-27940 67 11 194555-42150 85 6 194555-56180
194555-04250 26 2 194555-27950 67 12 194555-42810 85 8 194555-56200
194555-04260 26 3 194555-32300 73 1 194555-43200 85 9 194555-56220
194555-04270 26 4 194555-32601 75 1 194555-43410 88 1 194555-56420
194555-04280 26 5 194555-32611 75 2 194555-44110 88 2 194555-56430
194555-04390 25 2 194555-32620 75 3 194555-44210 88 3 194555-56440
194555-11270 33 2 194555-32630 75 5 194555-44250 88 5 194555-56600
194555-11280 33 3 194555-32640 74 23 194555-44420 88 7 194555-57200
194555-11351 29 4 194555-32810 74 24 194555-44510 88 9 194555-61080
194555-11370 29 5 194555-33130 76 3 194555-45101 89 1 194555-61090
194555-11940 29 6 194555-33140 76 4 194555-45120 89 23 194555-61250
194555-11961 29 7 194555-33150 76 5 194555-45340 90 1 194555-61280
194555-18100 33 4 194555-34100 78 3 194555-45370 90 2 194555-61310
194555-18150 33 5 194555-34120 78 4 194555-45500 89 24 194555-61340
194555-18160 33 6 194555-34180 78 5 194555-45540 89 25 194555-61450
194555-22130 52 2 194555-34190 78 6 194555-46300 91 1 194555-61460
194555-22180 52 4 79 3 194555-46380 85 11 194555-61470
194555-22410 53 1 13 194555-46620 91 2 194555-61480
194555-22460 53 2 194555-34200 78 7 194555-46640 91 4 194555-61490
194555-22490 53 3 194555-34210 78 8 194555-46730 85 12 194555-61500




Parts No. Index

Parts No.

194555-61530
194555-61540
194555-61550
194555-61580
194555-61590
194555-61610
194555-61640

194555-61700
194555-61750
194555-61760
194555-61770
194555-61810
194555-61820
194555-61860
194555-61920
194555-61970
194555-62460
194555-62510
194555-62570
194555-62611
194555-62621
194555-62631
194555-62670
194555-62680
194555-62690
194555-62750

194555-62810
194555-62840
194555-62990
194555-65130

194555-65590
194555-71500
194555-72220
194555-75710
194555-75720
194555-77910
194556-11600
194556-11620

194556-11630
194556-11640
194556-11650
194556-11670
194556-11690
194556-11700

Fig. No.

106
106
106
106
106
101
101
106

O~NOUOPARWONEFE AN

Parts No.

194556-11950
194556-12450
194556-12620
194556-12630
194556-12640
194556-13100
194556-13140
194556-13160
194556-13170
194556-13180
194556-13190
194556-13220
194556-13230
194556-13250
194556-13310
194556-13330
194556-13440
194556-13450
194556-13470
194556-13480
194556-13510
194556-13520
194556-13540
194556-13600
194556-13710
194556-13751
194556-13761
194556-13770
194556-13790
194556-13810
194556-13820
194556-13870
194556-13880
194556-13890
194556-13910
194556-14110
194556-14120
194556-14150
194556-14160
194556-14211
194556-14600
194556-14700
194556-15110
194556-15150
194556-15210
194556-15220
194556-15250
194556-15310
194556-15350
194556-15360

Ref. No.

l_\
QUINWRFROONOUITUOWNERENOUORARWNENNNRFRPONOOOBRMNIAWONOORWNRERPWONREROW

[EnY
[EY

= =
FNENEo X

Parts No.

194556-15370
194556-15380
194556-15410
194556-15420
194556-15560
194556-16310
194556-17100
194556-17201
194556-17251
194556-17550
194556-17610
194556-17710
194556-17750
194556-17780

194556-17810
194556-17870
194556-17900
194556-17970
194556-18110
194556-18150
194556-24430
194556-28210
194556-28220
194556-41120

194556-42200
194556-46510
194556-46520
194556-46530
194556-47410
194556-61450
194556-61460
194556-61490
194556-61700
194557-11250
194605-21130
194605-24120
194605-24220
194605-25210
194605-25340
194605-25410
194605-25420
194605-25450

194605-25660
194605-26560

194605-27340

Ref. No.

WE P
WN - 0100 0o Ul

e
NOORWNRPNNNUORMNONOUIOOORMWNER O

BN PP
~ohADhOOONO N

Parts No.

194605-27350
194605-27480
194605-27650
194605-27670
194605-27870
194630-61770

194640-13340
194640-17870
194640-25390

194640-25940
194640-26440

194640-27751
194640-27781
194640-32350
194640-32360
194640-32370
194640-47510
194640-62960
194640-74600
194641-27960
194680-22280
194680-22290
194680-42290
194680-78350
194681-28380
194730-57220

194740-06080
194740-10880
194740-55430
194740-81010
194750-04400
194940-01230
194940-15800
194940-15870
194940-47210
194940-47220
194940-47230

194940-47341

194940-47351
194960-65340
194990-20170
194990-22040
194990-22050

N w N =

OONARPNUIOWOOOR~_ARWOODODMWNOONRMOGIOTO

Iy

[En

w
o

39




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No
194990-22050 2 16 198360-03270 103 1 198360-32110 72 7 198360-61220 104 33
7 3 104 5 198360-33190 76 7 198360-61230 104 26
9 198360-04210 26 1 198360-33400 77 2 198360-61240 104 34
48 9 198360-04250 25 5 198360-33410 77 3 198360-61250 104 27
10 198360-04260 25 7 198360-33500 77 4 198360-61260 104 28
109 1 198360-04650 27 1 198360-36710 80 14 198360-61300 103 11
2 198360-04660 27 2 198360-36750 81 15 198360-61350 103 14
3 198360-05110 28 1 198360-37550 82 12 198360-61400 103 15
194990-22130 96 1 198360-05210 28 2 198360-38400 83 1 198360-61440 105 3
100 1 198360-05260 105 1 198360-38451 83 5 198360-61460 105 8
103 4 198360-05270 105 2 198360-38510 83 8 198360-61470 105 10
194990-22140 28 4 198360-05290 28 3 198360-38520 83 9 198360-61480 105 12
5 198360-05580 104 6 198360-38560 83 10 198360-61600 106 8
63 1 198360-05590 104 7 198360-38570 83 11 198360-61810 105 15
76 1 198360-11000 29 1 198360-38580 83 12 198360-61820 105 16
103 5 198360-18120 32 7 198360-39110 83 13 198360-61830 103 19
104 9 198360-18130 32 13 198360-43300 87 1 198360-61840 103 20
10 198360-22140 52 6 198360-43310 87 2 198360-61910 103 21
22 198360-22510 51 2 198360-43360 87 3 198360-61970 103 25
107 1 198360-22520 51 3 198360-47310 93 5 198360-61980 103 26
12 198360-22541 51 5 198360-47320 93 7 198360-61990 103 27
108 1 198360-22550 51 6 198360-47330 93 8 198360-62110 107 3
109 4 57 1 198360-47380 93 16 198360-62120 107 4
5 198360-24420 70 1 198360-47390 93 18 198360-62410 108 2
6 198360-25130 55 1 198360-47420 93 21 198360-62520 108 5
194990-22830 32 8 198360-25660 60 3 198360-47430 93 22 198360-62590 108 8
194990-22840 32 14 198360-25700 58 1 198360-47480 93 26 198360-62940 108 19
194990-42710 52 5 198360-25710 58 2 198360-47500 93 28 198360-62970 109 8
194990-53460 35 12 198360-25730 58 4 198360-47810 93 33 198360-63110 109 9
195230-14890 38 6 198360-25740 58 5 198360-47890 93 38 198360-63150 109 10
198010-65720 111 18 198360-25830 56 7 198360-48111 94 1 198360-63160 109 11
198021-63210 109 13 198360-25840 56 9 198360-48130 94 2 198360-63170 109 12
198036-65420 111 7 198360-25920 59 4 198360-48170 94 3 198360-63240 109 15
198221-65740 111 19 198360-26130 61 2 198360-48710 94 10 198360-63310 109 16
198226-65790 111 22 198360-26310 61 3 198360-51111 96 3 198360-63340 109 17
198290-26860 74 22 198360-26550 60 10 198360-51162 96 6 198360-63700 110 8
198291-77870 27 5 198360-26580 60 12 198360-51200 96 7 198360-64200 109 27
198330-27790 69 4 198360-26610 57 16 198360-51271 96 11 198360-64750 111 1
198331-61951 103 23 60 13 198360-51410 96 12 198360-64760 111 2
198337-51120 96 4 198360-27510 64 2 198360-52110 98 1 198360-65570 111 11
198337-56010 101 2 198360-27560 64 4 198360-52160 98 2 198360-65610 111 14
198337-56100 101 4 198360-27590 64 6 198360-55630 83 14 198360-65620 111 15
198337-56170 101 11 198360-27710 66 5 198360-56400 101 16 198360-65740 111 20
198337-56190 101 13 198360-27940 65 3 198360-56650 101 20 198361-11250 33 1
198360-01360 22 8 198360-31500 72 1 198360-58111 103 6 198361-11910 31 1
198360-01500 24 1 198360-31510 72 2 198360-60100 104 23 198361-11920 31 2
198360-03100 104 2 198360-31530 72 3 198360-60200 104 31 198361-12410 32 1
198360-03160 104 3 198360-31800 72 4 198360-61000 103 7 198361-14650 82 1
198360-03250 104 24 198360-31810 72 5 198360-61100 104 25 198361-14660 82 5
198360-03260 104 4 198360-31850 72 6 198360-61200 104 32 198361-14670 82 6




Parts No. Index

Parts No.

198361-15100
198361-15450
198361-15470
198361-15620
198361-27640
198361-27651
198361-27670
198361-28180
198361-28461
198361-47420
198361-47840
198361-65620
198361-65630
198365-21100
198365-22110
198365-22530
198365-24550
198365-25430
198365-25910
198365-26190

198365-26510
198365-26530
198365-27090
198365-27100
198365-27110
198365-27120
198365-27150
198365-27160
198365-27180
198365-27200
198365-27240
198365-27250
198365-27320
198365-27350
198365-27360
198365-27460
198365-27470
198365-27680
198365-27690
198366-28310
198390-42280
198390-74500
198390-74710
198410-27571
198410-32620
198410-51580
198410-62310
198410-63370
198412-33160

I

O~NNOUTRARWNOOODODWWOWPRARRPPNOWOOUTWW

ol bR
NOOWOUMANRO

=

[EnY
[eplNee & IR F SN ) Nl 6) RN o]

Parts No.

198415-24300
198415-25810
198415-25820
198415-25830
198415-25840
198415-25850
198415-25870
198415-25880
198415-25890
198415-27271
198415-27310
198415-27451
198415-27610
198415-27890
198415-28820
198415-28830
198415-31300
198415-34230

198415-34720
198415-34761

198415-34820
198415-47350
198415-47370
198415-51500
198415-62700
198415-62810
198415-62912
198415-63600
198415-63650
198415-63800
198415-63910
198415-63930
198415-64720
198415-65701
198415-72300
198415-72450
198415-73500
198415-74440
198415-74970

198416-28160
198416-28280
198416-47810
198416-65420
198416-65520
198416-70100
198421-45440
198440-22310

Parts No.

198440-65220
198440-65620
198440-65750
1A1040-26320
1A1320-11100
1C6210-55400
1C6281-52320
1E6190-54080
1E6210-54920
1E6240-93310
22117-040000

22117-080000

22117-140000

22117-200000

22137-050000
22137-060000

22137-080000

22137-100000

22137-120000

22137-140000

22157-080000
22157-120000
22190-080000

22190-100000
22212-100000

Fig. No.

111
112

Ref. No.

4
2
21

Parts No.

22217-050000
22217-060000

22217-080000

22217-100000

22217-120000

22217-130000
22217-160000

22217-270000
22242-000120
22242-000150

22242-000200
22242-000220

22242-000240
22242-000290
22242-000300

22242-000320
22242-000340
22242-000350
22242-000400




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No.
22242-000450 78 12 22351-040036 35 16 22417-200300 83 19 23414-200026 47 20
22252-000260 61 6 22351-040040 86 9 22417-250200 93 52 21
22252-000320 10 14 22351-050010 14 82 53 90 11
84 4 22351-050020 86 10 54 92 8
22252-000370 62 30 22351-050032 93 50 22417-250250 93 55 23491-140002 38 10
22252-000470 58 7 22351-050036 52 8 22417-300250 32 4 39 14
22252-000520 68 15 22351-050040 72 9 12 74 28
22252-000550 57 19 76 8 18 75 9
68 16 22351-050056 88 13 45 5 23871-010000 1 7
22252-000620 35 13 22351-060012 5 20 80 18 39 15
57 20 22351-060016 50 3 81 18 85 3
22252-000720 39 11 88 14 22417-300350 115 15 10
22252-000750 35 14 22351-060025 62 33 22417-320400 34 8 86 13
22252-000850 78 13 67 15 22417-400400 36 9 89 26
22252-000900 39 12 22351-060032 64 11 22451-060000 15 90 23871-020000 85 4
22262-000370 57 21 12 22487-080350 93 56 23871-030000 5 8
22262-000620 58 8 67 16 22512-070140 8 6 74 9
22272-000040 15 72 68 17 9 7 23887-100002 15 78
22272-000060 15 73 22351-060040 62 34 22512-070160 9 8 49 18
22272-000070 93 48 35 22512-070400 82 18 62 40
49 64 13 22522-030130 93 57 41
22272-000120 53 9 22351-080018 26 9 58 64 15
65 6 49 16 22635-600120 75 8 23887-140002 62 42
83 16 82 4 22857-400120 101 23 23980-730370 27 8
22272-000150 23 2 22351-080020 67 17 23000-054000 62 36 24101-060064 8 19
64 8 22351-080032 76 9 23000-060000 6 19 68 18
66 18 22351-080036 52 9 23010-018000 47 16 24101-060074 35 17
22272-000190 82 16 22351-080040 76 10 23010-020000 62 37 24101-060084 39 16
22287-080000 59 6 83 17 23010-023000 47 17 72 10
22287-100000 78 14 22351-080050 74 27 23010-040000 94 14 24101-060094 35 18
22287-120000 15 74 22351-100020 85 19 15 24101-060114 72 11
22312-030160 4 13 22360-080000 18 9 23010-048000 94 16 24101-062044 58 9
22312-080140 35 15 22360-190000 116 7 23010-050000 42 4 24101-062054 68 19
38 9 22360-200000 115 11 23010-055000 42 5 24101-062064 58 10
39 13 22372-040000 15 76 23080-011000 27 6 24101-062074 37 6
22312-100180 49 14 22372-080000 66 19 23080-012000 27 7 24101-062084 78 15
74 7 93 51 23414-080000 11 42 24101-062094 78 16
8 22372-160000 114 8 21 29 24101-062104 41 10
75 7 12 23414-100000 11 43 24101-063034 14 83
22312-100200 49 15 22417-160180 15 77 21 30 24101-063054 40 4
22351-030016 15 75 22 15 49 17 55 7
22351-035032 64 9 22417-200150 86 11 62 38 60 17
10 22417-200200 109 23 39 24101-063064 61 7
22351-035040 62 31 110 12 64 14 24104-060094 39 17
32 13 23414-120000 16 50 24104-062074 40 5
22351-040012 7 10 22417-200300 53 10 21 33 24121-062064 61 8
85 18 65 7 23414-160000 93 59 24141-322050 34 9
91 6 69 9 23414-160021 47 18 24161-222617 59 7
22351-040016 86 8 82 17 19 24161-303520 60 18
22351-040024 113 6 83 18 23414-180023 86 12 24161-354017 57 22




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No.

24161-354017 60 19 24311-000220 38 12 24421-305208 68 22 26106-060082 96 21
24162-303716 57 23 24311-000320 2 20 24550-012200 69 6 26106-060122 4 15
24165-000402 51 10 21 26 24550-020150 74 10 13 8
24190-080001 9 9 24311-000350 94 19 24761-010000 30 12 69 10
16 48 24311-000650 87 5 49 19 96 22

68 20 24311-240100 15 79 53 11 102 2

24190-080003 92 9 17 11 74 32 3
24190-100001 36 10 24315-000070 89 19 82 19 4
62 43 24315-000110 85 21 24761-060000 32 5 103 33

64 16 86 14 10 34

67 18 89 20 16 107 9

24190-130003 85 20 24315-000120 85 22 45 6 108 27
24190-240001 80 10 24315-000200 10 26 26013-080122 85 30 28
81 10 84 10 26013-080162 49 20 110 14

24311-000050 89 16 24315-000220 85 23 21 26106-060142 12 12
24311-000070 4 14 24315-240100 86 15 67 21 26106-060162 2 36
21 23 24321-000250 94 20 68 23 99 6

24311-000080 44 30 24321-000500 54 3 93 62 26106-060202 12 13
24311-000090 93 60 24321-000550 42 6 26013-080202 54 4 15 81
24311-000100 89 27 88 15 57 24 94 22
24311-000110 85 5 24321-000700 30 11 67 22 102 5
91 7 74 30 23 26106-060352 47 23

24311-000120 4 23 24321-000800 39 19 72 12 24
21 24 24325-000700 85 24 73 5 26106-060452 94 23

27 9 24325-000850 44 31 93 63 26106-060502 94 24

62 44 24341-000100 10 27 64 26106-080122 2 21

89 17 84 11 65 3 9

18 24341-000160 14 84 94 21 11 19

90 12 24341-000240 2 35 26013-080252 62 46 18 10

91 8 21 28 70 3 11

92 10 24341-000340 44 12 86 16 28 11

24311-000125 64 17 24341-000480 10 28 26013-100252 39 20 12
24311-000140 89 28 31 6 26013-100302 75 12 42 7
24311-000160 2 19 84 12 26013-120252 116 8 48 15
11 32 24341-000500 4 6 26013-120322 29 10 96 23

21 25 21 27 26013-121152 49 22 103 31

38 11 51 11 26013-140252 29 3 35

39 18 62 45 26013-140302 93 66 37

74 29 24341-000560 44 9 26013-140352 33 7 38

75 10 24341-000630 44 32 26014-060122 13 17 39

76 11 24351-020300 74 31 26014-060302 13 7 104 18

93 61 24421-142507 10 29 26014-080252 20 16 107 10

24311-000180 46 8 84 13 26016-080352 10 16 13
48 14 24421-153207 10 15 84 6 108 29

24311-000200 46 9 84 5 26022-050082 103 36 109 24
47 22 24421-173007 64 18 26022-050102 14 85 110 15

94 17 67 20 15 80 16

18 68 21 26022-060122 15 60 17

24311-000210 34 10 24421-223508 75 11 26022-060162 14 86 26106-080162 1 22
67 19 24421-304208 51 12 26023-060162 63 6 2 22




Parts No. Index

Parts No.
26106-080162

26106-080202

26106-080252

26106-080302

26106-080352

26106-080452

26106-080502

Fig. No.

Ref. No.
23

Parts No.
26106-080552

26106-080602
26106-080652
26106-080852

26106-080952
26106-081152
26106-081202
26106-100162
26106-100202

26106-100252
26106-120202
26116-050102
26116-050302
26116-060142
26116-060162
26116-060302
26116-080162
26116-080252
26116-080302

26116-080354
26116-080402
26116-080602
26116-080754
26116-080804
26116-100202
26116-120252
26116-120302
26116-120352

26116-120402
26116-120502

26116-120552
26116-160602
26156-160502
26206-100202
26216-060202
26216-080202

26216-080352
26216-080402

Fig. No.

2
12
7
12
17
109

Ref. No.

25
22

Parts No.
26216-100252

26216-120302
26216-120352
26226-080182
26346-060002
26356-120002
26366-060002
26366-080002
26366-100002
26450-060252
26450-080202
26450-080252

26476-060142
26557-050122
26557-060102
26577-080202
26587-060162
26636-060002
26645-060122
26687-120002
26716-060002
26716-080002

26716-100002

26716-120002

26736-160002
26756-060002
26756-100002

26756-120002
26756-240002

Parts No.
26776-100002

26776-120002
26837-160002
27231-500000
27241-100000
27241-120000
27241-220000
27241-300000
27241-400000
27260-150000
28110-080100
28110-120140
28110-170190
28110-220240
28170-001500
29411-050000
29411-100000
29411-150000
42130-502220
43400-500390
43400-500410

43400-500430
43400-500450
43400-500490

729102-11700
729107-51300
729107-92600
729108-53100
729157-01560
729157-22501
729157-22951
729402-11650
729402-23100
794130-71410

794321-14700
794321-14800
794440-82100
794555-04110
794555-71100
794556-13300
798360-38401
798415-72100
798415-73100
X211415502

Fig. No.

80
81
15
115
1
16

WWNNNRFRPRPRPPFPORPNOPR




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
X211415505 19 18
X211425502 19 4
X211425505 19 21
X211429006 19 20
X211429007 19 8
X21143215 19 6
X211435502 19 22
X211445502 19 23
X211446012 19 14
X211447007 19 13
X211451007 19 2
X211455866 19 17
X211459002 19 9
X211468005 19 16
X211468007 19 24
X211469002 19 7
X211472106 19 5
X211483003 19 11
X21148314 19 10
X211495009 19 19
X211496602 19 12
X211498009 19 15
XM069000000 20 7
XM081780000 20 8
XM178780000 20 9
XM219230000 20 2
XM329830000 20 3
XM860250000 20 4
XM863720000 20 5
XYSPS400800 20 10
XYSPS402400 20 11




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.MOUNTING FLANGE & OIL SUMP
	4.BONNET
	5.CYLINDER HEAD
	6.SUCTION MANIFOLD & AIR CLEANER
	7.EXHAUST MANIFOLD & MUFFLER
	8.CAMSHAFT & DRIVING GEAR
	9.CRANKSHAFT & PISTON
	10.HYDRAULIC PUMP
	11.LUB. OIL SYSTEM
	12.COOLING WATER PUMP
	13.RADIATOR
	14.FUEL INJECTION PUMP
	15.GOVERNOR
	16.FUEL INJECTION VALVE
	17.FUEL LINE
	18.ENGINE STOP DEVICE
	19.STARTING MOTOR
	20.GENERATOR
	21.GASKET SET(OPTIONAL)
	22.AXLE LEVER
	23.FOOT AXLE
	24.DECOMPRESSION CABLE
	25.FUEL TANK
	26.FUEL TANK BRACKET
	27.FUEL PIPE
	28.BELT COVER
	29.FRONT AXLE BRACKET
	30.CENTER PIN SUPPORT
	31.THIRD ARM
	32.TIE-ROD
	33.BELL CRANK
	34.RING GEAR
	35.DIFFERENTIAL GEAR & CARRIER
	36.PROPELLER SHAFT
	37.FRONT SHAFT (1)
	38.FRONT AXLE CASE
	39.FRONT GEAR CASE
	40.FRONT SHAFT (2)
	41.FRONT SPINDLE
	42.FRONT SHAFT COVER
	43.FRONT WHEEL TIRE
	44.STEERING GEAR
	45.DRAG-ROD
	46.POWER STEERING VALVE
	47.POWER STEERING PIPING
	48.POWER STEERING TANK
	49.CLUTCH HOUSING
	50.SINGLE CLUTCH
	51.CLUTCH SHAFT
	52.CLITCH RELEASE
	53.CLUTCH PEDAL
	54.OIL STRAINER
	55.MAIN SHAFT
	56.COUNTER SHAFT
	57.DRIVEN SHAFT
	58.RANGE SHIFT SHAFT
	59.REVERSE SHAFT
	60.P.T.O. DRIVE SHAFT
	61.P.T.O. SHAFT
	62.MAIN SHIFT
	63.MECHANICAL CONTROL
	64.RANGE SHIFT
	65.RANGE SHIFT CONTROL
	66.P.T.O. SHIFT
	67.P.T.O. FORK
	68.FRONT DRIVE
	69.FRONT SHIFT
	70.CREEP COVER
	71.RING GEAR
	72.DIFFERENTIAL GEAR
	73.DIFFERENTIAL CARRIER
	74.REAR AXLE CASE
	75.REAR HOUSING
	76.DIFFERENTIAL LOCK
	77.FINAL PINION & GEAR
	78.REAR AXLE SHAFT
	79.REAR WHEEL TIRE
	80.BRAKE (L)
	81.BRAKE (R)
	82.BRAKE PEDAL
	83.PARKING BRAKE
	84.HYDRAULIC PUMP
	85.HYDRAULIC CYLINDER CASE
	86.HYDRAULIC SIDE COVER
	87.PISTON
	88.LIFT CRANK
	89.CONTROL VALVE
	90.RELIEF VALVE
	91.STOP VALVE
	92.SAFETY VALVE
	93.HYDRAULIC CONTROL
	94.HYDRAULIC PIPING
	95.HYDRAULIC FILTER
	96.WIRE HARNESS
	97.BATTERY
	98.SWITCH
	99.HUSE BOX
	100.LAMP
	101.METER
	102.HORN
	103.BONNET (1)
	104.BONNET (2)
	105.BONNET (3)
	106.DASHBOARD
	107.FENDER
	108.STEP
	109.SEAT & REARVIEW MIRROR
	110.TOOL BOX
	111.LABEL
	112.P.T.O. GUARD
	113.TOP LINK
	114.LIFT LINK
	115.LOWER LINK & CHECK CHAIN
	116.DRAWBAR HITCH
	117.TOOL
	Parts No. Index

